Report No.: 2380300R-RFUSV03S-A P D E K RA

site :HY-CBO1 Site :HY-CBO1
Condition :3m ,Horizontal Condition :3m ,Horizontal
Mode :TX_ax2@_5320MHz 26 8 Mode :TX_ax20_5320MHz 26 8
TEST BY  :Sam TEST BY  :Sam
1agLevel (gBuVim) Date: 2023-10-16 1soLevel CBUVIm) Date: 2023-10-16
138 134
B
97.5 1 97.5
81.3 813
T FCC_T5AUTPR]
650 65.0
FCC_15.407_AV. )
4838 8.8
325 325
163 163
5160 5220. 5280. 5340, 5400 5460 5160 5220 5280. 5340. 5400. 5460
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dBuv dB MHz dBuV/m dBuV/m dB dBuV dB
1 5328.300 92.24  ------ oe-eeo 77.34 14.9%@ Average 1 5328.000¢  100.46 ------ 85.56 14.9@ Peak
2 5460.000 40.84 -13.1e 25.82 15.02 Average 2 5442.300 74.00 40.22 14.92 Peak
Note: lNote:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + (able Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CBe1 Site :HY-CBe1
Condition :3m ,Vertical Condition :3m sVertical
Mode :TX_ax20_5320MHz 26 8 Mode :TX_ax20_5320MHz 26 8
TEST BY  :Sam TEST BY  :Sam
13oLevel dBuvim) Date: 2023-10-16 |splevel (@BuVim) Date: 2023-10-16
138 134
1
7.5 1 97.5|
81.3 1.3
650 65.0
FCC_15.407_AV.
4838 8.8
325 325
163 .3
5160 5220. 5280, 5340, 5400, 5460 5160 5220. 5280, 5340, 5400, 5460
Frequency (MHz) Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 5328.600 94.77 e - 79.87 14.99  Average 1 5327.700  102.80 ------  ------ 87.91 14.89  Peak
2 5460.000 48.34 5400  -13.16 25.82 15.02  Average 2 5351.100 55.86  74.08  -18.14 49.99 14.87  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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Report No.: 2380300R-RFUSV03S-A

D DEKRA

Site :HY-CBOL site :HY-CBOL
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode 1TX_ax26_5320MHz 52 48 Mode :TX_ax28_5320MHz 52 40
TEST BY  :Sam TEST BY  :Sam
430Level (6Buvim) Date: 20231016 43gLevel (@Buvim) Date: 20231016
138 138
975 1 975
81.3] 81.3|
T | FCC_ThAUT_PK|
65.0} 65.0|
FCC_15.407_AV.
48.8 48.8
325| 32.5|
16.3] 16.3|
5160 5220. 5280. 5340. 5400. 5460 5160 5220. 5280. 5340. 5400. 5460
Frequency (MHz) Frequency (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
MHz dBuv/m  dBuV/m a8 aBuv a8 MHz aBuV/m  dBuV/m a8 aBuv a8
1 5328.080  92.07 --e-e-  --eee- 77.17  14.98  Average 1 5327.480  102.69  ------ 87.79  14.99  Peak
2 5457.380  46.89  54.60  -13.11  25.98  14.99  Average 2 5386.500  54.43  74.00 39.60  14.83  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The enission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site :HY-CBOL site :HY-CBO1
Condition :3m  ,Vertical Condition :3m ,Vertical
Mode :TX_ax20_5320MHz 52 48 Hode :TX_ax28_5320MHz 52 40
TEST BY  :Sam TEST BY  :Sam
4ppLeve aBavm) Date: 2023-10-16 I Date: 2023-10-16
113.8] 113.8|
o5 4 975
813 813
— T FCCETR|
65.0} 65.0|
FCC_15.407_AV "
48.8] 48.8|
325 325
163 163
5160 5220 5280 5340. 5400 5460 5160 5220 5280, 5340 5400. 5450
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
Mz dBuV/m  dBuV/m a8 dBuv 8 Mz dBuV/m  dBuV/m a8 dBuv dB
1 5328.000  92.99 ------  ---oo- 78.09  14.98  Average 1 5327.160  103.68 ------ 88.78  14.99  Peak
2 s457.300  40.91 -13.09  25.92  14.99  Average 2 5350.200  55.92  74.00 41.05  14.87  Peak
Mote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + able Loss - Preamp Factor
3. Over Limit = Level - Linit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The enission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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Report No.: 2380300R-RFUSV03S-A P D E K RA

site :HY-CBO1 Site :HY-CBO1
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode :TX_ax28_5320MHz 106 54 Mode :TX_ax20_5320MHz 106 54
TEST BY  :Sam TEST BY  :Sam
1agLevel (gBuVim) Date: 2023-10-16 1soLevel CBUVIm) Date: 2023-10-16
138 134
1
97.5 1 97.5
81.3 813
T FCC_T5AUTPR]
650 65.0
FCC_15.407_AV.
4838 8.8
325 325
163 163
5160 5220. 5280. 5340, 5400 5460 5160 5220 5280. 5340. 5400. 5460
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dBuv dB MHz dBuV/m dB dBuv ds
1 5328.300 90.68  ------ o--oo- 75.78 14.90  Average 1 5327.100  103.44 --—--- 88.54 14.90  Peak
2 5350.200 41.09 -12.91 26.22 14.87  Average 2 5458.500 74.00 49.75 1508 Peak
Note: lNote:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CBO1 Site :HY-CBO1
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode :TX_ax20_5320MHz 106 54 Mode :TX_ax20_5320MHz 106 54
TEST BY  :Sam TEST BY  :Sam
13oLevel dBuvim) Date: 2023-10-16 |splevel (@BuVim) Date: 2023-10-16
138 134
1
7.5 1 7.5
81.3 1.3
650 65.0

FCC_15.407_AV

8.8
325
.3
5160 5220. 5280, 5340, 5400, 5460 5160 5220. 5280, 5340, 5400, 5460
Frequency (MHz) Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 5327.700 92.45  —oon ooe- 77.56 14.89  Average 1 5327.400  104.61 oo —--o—- 89.71 14.90  Peak
2 5358.200 41.20 -12.30 26.33 14.87  Average 2 5351.700 56.91  74.00  -17.09 42.04 14.87  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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Report No.: 2380300R-RFUSV03S-A P D E K RA

site :HY-CBO1 Site :HY-CBO1
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode :TX_ax20@_5500MHz 26 © Mode :TX_ax20_55001Hz 26 @
TEST BY  :Sam TEST BY  :Sam
1agLevel (gBuVim) Date: 2023-10-16 1soLevel CBUVIm) Date: 2023-10-16
1138 13.8]
3
97.5| 2 97.5|
81.3 813
| FCC_15.407_PK
65.0] 65.0)
FCC_15.407_AV 1
488 48.8
1
325 325
163 163
5400 5470. 540 5640, 5680. 5750 5400 5470. 540. 5610. 5680. 5750
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dBuv dB MHz dBuV/m  dBuV/m dB dBuv ds
1 5459.850 49.51  54.80  -13.49 25.49 15.02  Average 1 5445.500 53.75  74.88  -20.25 38.82 14.93  Peak
2 5491.700 95.20  ------ ooooe- 79.99 15.21  Average 2 5460.900 53.45  68.22  -14.77 38.43 15.02  Peak
3 5092.850  103.38  ------ 83.17 15.21  Peak
Note:
1. Level = Read Level + Factor lNote:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Limit Line 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The emission levels of other frequencies are very lower than the limit 3. Over Limit = Level - Limit Line
and not show in test report. 4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
Site :HY-CBO1 Site :HY-CBO1
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode :TX_ax20_5508MHz 26 @ Mode :TX_ax20_5500Hz 26 @
TEST BY  :Sam TEST BY  :Sam
5 Level (dBuVim) Date: 2023-10-16 13 Level (dBuVim) Date: 2023-10-16
1138 13.8|
3
97.5| 2 97.5|
81.3 1.3
 —— FCC_15.407_PK
650 65.0
FCC_15.407_AV
4838 48.8|
1
325 32.5|
163 .3
5400 5470, 540, 5610, 5680, 5750 5400 5470, 540, 5610. 5680, 5750
Frequency (MHz) Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m dB dBuv d8 MHz dBuV/m  dBuV/m dB dBuv dB
1 5457.400 48.53 5400  -13.47 25.54 14.99  Average 1 5452.850 53.82  74.08  -20.18 38.86 14.96  Peak
2 5491.700 94.57  —ooon ooe- 79.36 15.21  Average 2 5467.550 53.82  68.22  -14.40 38.76 15.06  Peak
3 5091.760  102.57 ------ 87.36 15.21  Peak
Note:
1. Level = Read Level + Factor lNote:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit - Level - Limit Line 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
4. The emission levels of other frequencies are very lower than the limit 3. Over Limit = Level - Limit Line
and not show in test report. 4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2380300R-RFUSV03S-A

D DEKRA

Site :HY-CBB1 Site :HY-CB@1
Condition :3m ,Horizontal Condition :3m sHorizontal
Mode :TX_ax20@_5508MHz 52 37 Mode :TX_ax20_5500MHz 52 37
TEST BY  :Sam TEST BY  :Sam
430Level (6Buvim) Date: 2023-10-16 43gLevel (@Buvim) Date: 20231016
138 13.8 3
97.5| 2 97.5|
813 813
T FCC_15.407_PK
65.0 65.0 3
FCC_15.407_AV. 1 N N
48.8 48.8
3
325 325
163 163
5400 5470. 5540. 5610, 5680. 5750 5400 5470. 540. 5610. 5680. 5750
Frequency (MHz) Frequency (MHz)
No Frequency Level Limit QOver Read Factor Remark No Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv d8 MHz dBuV/m  dBuV/m a8 dBuv ds
1 5459.858 48.83 54.08 -13.17 25.81 15.02 Average 1 5456.760 55.14 74.08 -18.86 49.15 14.99 Peak
2 5492.058 95.63  ------ - 88.42 15.21 Average 2 5468.250 59.85 68.22 -9.17 43.99 15.86 Peak
3 5492.758 106.84 --—--- - 998.83 15.21 Peak
Note:
1. Level = Read Level + Factor lNote:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Limit Line 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The emission levels of other frequencies are very lower than the limit 3. Over Limit = Level - Limit Line
and not show in test report. 4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
site :HY-CBO1 Site :HY-CBO1
Condition :3m ,Vertical Condition :3m SVertical
Mode :TX_ax2@8_5588MHz 52 37 Mode :TX_ax28_5508MHz 52 37
TEST BY  :Sam TEST BY  :Sam
1agLevel (gBuVim) Date: 2023-10-16 1soLevel CBUVIm) Date: 2023-10-16
138 134
3
97.5 2 97.5
81.3 813
| FCC_15.407_PK
650 65.0 -
FCC_15.407_AV 1 "
4838 8.8
1
325 325
163 163
5400 5470. 5540, 5640, 5680. 5750 5400 5470. 5540. 5610. 5680. 5750
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB MHz dBuV/m dBuV/m dB dBuV dB
1 5459.508 48.77 54.00 -13.23 25.75 15.02 Average 1 5456.350 55.39 74.00 -18.61 40.40 14.99 Peak
2 5491.70@ 94.56  —---—- - 79.35 15.21 Average 2 5466.500 58.36 68.22 -9.86 43.30 15.06 Peak
3 5092.050  104.69  ------ - 89.48 15.21  Peak
Note:
1. Level = Read Level #+ Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Limit Line 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The emission levels of other frequencies are very lower than the limit 3. Over Limit = Level - Limit Line
and not show in test report. 4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2380300R-RFUSV03S-A

D DEKRA

site 1HY-CB1
Condition :3m ,HORTZONTAL
Mode :TX_ax208_5588MHz 186 53

TEST BY  :Caster

130Level @BuVim) Date: 2023-10-16
11338
975 2
81.3)
65.0)
FCC_15.407_AV
488 1
325
16.3)
5400 5470, 540, 5610. 5680. 5750
Frequency (MHz)
No. Frequency  Level Limit Over Read Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dBuv dB
1 5459.858 43.15 54.00 -10.85 28.13 15.02 Average
2 5492.058 94.85 - - 78.84 15.21 Average
Note:

. Level = Read Level + Factor

. Factor - Antenna Factor + Cable Loss - Preamp Factor

. Over Limit - Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

pPuwpe

Site tHY-CBO1
Condition :3m ,HORIZONTAL
Mode :TX_ax28_5508MHz 186 53

TEST BY  :Caster

130Level [@BuVim) Date: 20231016
113.8| 3

975

813

—— FCC_15.407_PK
65.0|

;

48.8|

325

163

5400 5470 540, 5610. 5680. 5750

Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit Level
Mz dBuV/m  dBuV/m 8 dBuV dB
1 5456.350  57.10  74.80  -16.90 14.99  Peak
15.06  Peak

2 5467.200 61.79 68.22 -6.43
3 5492.75¢  105.88 ------ I

15.21  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CBe1
Condition :3m , VERTICAL
Mode :TX_ax2@_5508MHz 106 53

TEST BY  :(Caster

13oLevel dBuvim) Date: 2023-10-16
138
7.5 2
81.3
650
FCC_15.407_AV.
4838 1
325
163
5400 5470, 540, 5610, 5680, 5750
Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5459.350 42.56 5400 -11.44 27.54 15.02  Average
2 5492.050 92.87  —-ooon oeee- 77.66 15.21  Average
Note:

. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

FEWENEN

Site :HY-CB@1
Condition :3m »VERTICAL
Mode :TX_ax28_5500MHz 186 53

TEST BY  :Caster

|splevel (@BuVim) Date: 2023-10-16
134
3

7.5

1.3

e — FCC_15.407_PK
65.0

8.8

325

.3

5400 5470, 540, 5610. 5680, 5750

Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB

1 5453.800 56.48  74.08  -17.52 41.47 15.01  Peak

2 5466.850 61.40  68.22 -6.82 46.34 15.06  Peak

3 5094.850  104.62 ------ B 89.40 15.22  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2380300R-RFUSV03S-A

D DEKRA

site 1HY-CB1
Condition :3m ,HORTZONTAL
Mode :TX_ax208_5708MHz 26 8

TEST BY  :Caster

Site tHY-CBO1
Condition :3m ,VERTICAL
Mode :TX_ax28_5708MHz 26 8

TEST BY  :Caster

1agLevel (gBuVim) Date: 2023-10-16 1soLevel CBUVIm) Date: 2023-10-16
138 134
975 1 97.5| 1
81.3 813
T FCC [15.407_PK | FCC [15.407_PK
650 65.0
2 2
4838 8.8
325 325
163 163
5400 5470. 540 5640, 5680. 5750 5400 5470. 540. 5610. 5680. 5750
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dBuv dB MHz dBuV/m dBuV/m dB dBuV dB
1 5708.008 94.55 - - 77.98 16.57 Peak 1 5708.000  95.24 ------ 78.67 16.57 Peak
2 5731.800 54.61 68.22 -13.61 38.01 16.690 Peak 2 5731.100 68.22 -13.05 38.57 16.60 Peak
Note: lNote:
1. Level = Read Level #+ Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CBe1 Site :HY-CB@1
Condition :3m ,HORTZONTAL Condition :3m »VERTICAL
Mode :TX_ax2@_57@8MHz 52 4@ Mode :TX_ax28_5700MHz 52 48
TEST BY  :(Caster TEST BY  :Caster
13oLevel dBuvim) Date: 2023-10-16 |splevel (@BuVim) Date: 2023-10-16
138 134
o7.s| 1 7.5
81.3 1.3
I — FCc| 16.407_PK e —
650 65.0
4838 * 8.8
325 325
163 .3
5400 5470, 540, 5610, 5680, 5750 5400 5470, 540, 5610. 5680, 5750
Frequency (MHz) Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 5706.250 96.67 —---on ooo- 80.12 16.55  Peak 1 5706.600 N 81.04 16.56  Peak
2 5725.500 55.86  68.22  -12.36 39.28 16.58  Peak 2 5731.450 55.46  68.22  -12.76 38.86 16.60  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

and not show in test report.
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Report No.: 2380300R-RFUSV03S-A P D E K RA

site :HY-CBO1 Site :HY-CBO1
Condition :3m ,HORTZONTAL Condition :3m ,VERTICAL
Mode :TX_ax28_5708MHz 106 54 Mode :TX_ax20_5708MHz 166 54
TEST BY  :(Caster TEST BY  :Caster
1agLevel (gBuVim) Date: 2023-10-16 1soLevel CBUVIm) Date: 2023-10-16
138 134
1 1
97.5 97.5
81.3 813
T Fed 16.407_PK | FCC| 4.407_PK
650 65.0
4838 8.8
325 325
163 163
5400 5470. 540 5640, 5680. 5750 5400 5470. 540. 5610. 5680. 5750
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dBuv dB MHz dBuV/m dBuV dB
1 5705.200 98.84  ------ ------ 82.29 16.55 Peak 1 98.84 82.29 16.55 Peak
2 5725.500 61.15 68.22 -7.97 44.57 16.58 Peak 2 60.51 43.93 16.58 Peak
Note: lNote:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + (able Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The enmission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CBe1 Site :HY-CBe1
Condition :3m ,HORIZONTAL Condition :3m »VERTICAL
Mode :TX_ax20_5745MHz 26 @ Mode :TX_ax20_5745MHz 26 @
TEST BY  :Caster TEST BY  :Caster
13oLevel dBuvim) Date: 2023-10-16 |splevel (@BuVim) Date: 2023-10-16
138 134
4 u
7.5 7.5
81.3 1.3
FCC_QOBE PK. FCC_QOBE PK
650 3 65.0 3
1 7 1 7
4838 8.8
325 325
163 .3
5535 5635, 5735, 5835, 5935, 6035 5535 5635. 5735, 5035, 5935, 6035
Frequency (MHz) Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 5568.500 54.79  68.22  -13.43 39.30 Peak 1 5619.500 54.29 38.46 15.83  Peak
2 5650.000 52.21  68.23  -16.02 36.14 Peak 2 5650.000 52.61 36.54 16.07  Peak
3 5719.000 59.58 110.52  -50.94 43.00 Peak 3 5721.500 59.84 43.26 16.58  Peak
4 5737.000 180.67 84.97 Peak a4 5737.500 100.28 83.68 16.68 Peak
5 5871.000 56.81 186.32 -50.31 39.31 Peak 5 5985. 000 56.85 39.35 16.78 Peak
6 5925.000 54.34 68.23 -13.89 37.64 Peak 6 5925.000 54.18 37.48 16.78 Peak
7 5994.500 55.95 68.22 -12.27 39.37 Peak 7 6032.500 56.08 39.26 16.82 Peak
Note: lNote:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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site :HY-CBOL
Condition :3m ,HORIZONTAL
Mode :TX_ax20_S745MHz 52 37
TEST BY  :Caster
430kevel (dBuvim) Date: 20231016
113.8]
4
o5
813
FCC_OOBE_PK
65.0) 3
1 7
48.8]
325
163
5535 5635. 5735, 5835. 5935. 6035
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m BV 8
1 5593.080  55.04  68.22  -13.18  39.42  15.62  Peak
2 5650.000  52.97 36.90  16.07  Peak
3 5725.080  59.89 4331 16.58  Peak
4 5739.800  101.72 ------ 85.11  16.61  Peak
5 5889.080  56.14  94.85  -38.71  39.44  16.78  Peak
6 5925.080  53.85  68.23  -14.38  37.15  16.70  Peak
7 6808.080  56.22  68.22  -12.08  39.66  16.56  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

site :HY-CBO1
Condition :3m  ,VERTICAL
Hode :TX_ax28_5745MHz 52 37
TEST BY  :Caster
130Level [@BuVim) Date: 20231016
113.8|
n
975
813
FCC_OOBE_PK
65.0) 3
1 7
48.8|
325
163
5535 5635. 5735, 5835. 5935, 6035
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit Level

1 5643.000 55.48 68.22 -12.82 39.39 16.01 Peak
2 5650.000 54.41 68.23 -13.82 38.24 1le.97 Peak
3 5724.500 59.31 121.86  -61.75 42.73 16.58  Peak
4 5739.000 99.23 82.62 16.61  Peak
5 5900.508 55.83  86.34  -30.51 39.14 16.69  Peak
6 5925.000 54.19 68.23 -14.04 37.48 16.78 Peak
7 5963.560 56.63 68.22 -11.59 39.98 16.65 Peak

Note:

1. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

2

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CBe1
Condition :3m ,HORIZONTAL
Mode :TX_ax2@_5745MHz 106 53
TEST BY  :Caster
13oLevel dBuvim) Date: 2023-10-16
138
4
7.5
81.3
FCC_QOBE PK.
650 E
1 7
4838
325
163
5535 5635, 5735, 5835, 5935, 6035
Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5640.000 55.43  68.22  -12.79 39.45 Peak
2 5650.000 52.33 36.76 Peak
3 5725.000 60.07 43.49 Peak
4 5748.500 100.04 83.43 Peak
5 5902.000 56.85 39.36 Peak
6 5925.000 54.81 . . 38.11 Peak
7 6031.500 56.14 68.22 -12.08 39.33 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CBe1
Condition :3m »VERTICAL
Mode :TX_ax20_5745MHz 106 53
TEST BY  :Caster
|splevel (@BuVim) Date: 2023-10-16
134
4
7.5
1.3
FCC_QOBE PK
65.0 3
1 7
8.8
325
.3
5535 5635, 5735, 5035, 5935, 6035
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5584.500 54.51  68.22  -13.71 38.93 15.58  Peak
2 5650.000 54.80  68.23  -14.14 33.02 16.07  Peak
3 5724.000 60.19 119.92  -59.73 43.61 16.58  Peak
a4 5741.000 99.83 82.42 16.61 Peak
5 5900500 55.96 86.34 -30.38 39.27 16.69 Peak
6 5925.000 54.31 68.23 -13.92 37.61 16.78 Peak
7 6024.000 56.11 68.22 -12.11 39.38 16.73 Peak
lNote:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.
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. Factor = Antenna

pPuwpe

site :HY-CBO1

Condition :3m ,HORTZONTAL

Mode :TX_ax48_5190MHz 242 61

TEST BY  :Caster
130Level @BuVim) Date: 2023-10-16
1338
97.5|
813 2
65.0

FCC_15.407_AV
4838 E
325|
163
5000 5060, 5120, 5180, 5240 5300
Frequency (MHz)
Mo. Frequency  Level  Limit Qver Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dBuv dB
1 5149.700 40.66 54.00 -13.34 25.88 14.78 Average
2 5183.900 82.01  ------ oo 67.20 14.81 Average
Note:

. Level = Read Level + Factor

Factor + Cable Loss - Preamp Factor

. Over Limit - Level - Limit Line
. The emission levels of other frequencies are very lower than the limit
and not show in test report.

site :HY-CBO1
Condition :3m ,HORIZONTAL
Hode :TX_ax48_5190MHz 242 61
TEST BY  :Caster
130Level [@BuVim) Date: 20231016
113.8|
975 2
813 FCC_15.407 PK
65.0|
]
48.8|
325
163
5000 5060 5120, 5180 5240. 5300
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level
Mz dBuV/m dBuv dB
1 5118.80  53.93 39.19  14.74  Peak
2 5183.300  94.79 ------ 79.98 1481  Peak
Note:

1. Level = Read Lev
2. Factor = Antenna
3. Over Limit = Lev
4. The emission lewvs

and not show in

el + Factor
Factor + Cable Loss - Preamp Factor
el - Linit Line
els of other frequencies are very lower than the limit
test report.

. Factor = Antenna

FEWENEN

Site :HY-CBe1

Condition :3m , VERTICAL

Mode :TX_ax40_5190MHz 242 61

TEST BY  :Caster
13oLevel dBuvim) Date: 2023-10-16
138
7.5

2
81.3
650
FCC_15.407_AV.
4838 3
325
163
5000 5060. 5120, 5180, 5240, 5300
Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level

MHz dBuV/m dBuV/m dB dBuV dB
1 5158.000 48.95 5400  -13.05 26.17 14.78  Average
2 5183.000 83.52  —-oon ooo- 68.71 14.81  Average

Note:

. Level = Read Level + Factor

Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line
. The emission levels of other frequencies are very lower than the limit
and not show in test report.

site :HY-CBR1
Condition :3m  ,VERTICAL
Mode :TX_ax48_5190MHz 242 61
TEST BY  :Caster
13 Level (dBuVim) Date: 2023-10-16
113.8|
97.5| 2
@13 FCC_15.407_PK
65.0
b
48.8|
32.5|
3
5000 5060. 5120, 5180, 5240, 5300
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level
Mz dBuV/m  dBuV/m a8 dBuv d8
1 sees.0e0  54.47  74.88  -19.53  39.69  14.78  Peak
2 5188.880  96.21 ------  -ooo- 81.41  14.89  Peak
Note:

1. Level = Read Level + Factor

. Factor = Antenna

Factor + Cable Loss - Preamp Factor

2

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Level (dBuVim)

site 1HY-CB1

Condition :3m ,HORTZONTAL
Mode :TX_ax48_5318MHz 242 62
TEST BY  :Caster

Date: 2023-10-16

FCC_15.407_AV

5160 5220. 5280. 5340, 5400. 5460
Frequency (MHz)
No. Frequency  Level Limit Over Read Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dBuv dB
1 5320.208 85.56 - - 78.67 14.89 Average
2 5350.200 41.54 54.00 -12.46 26.67 14.87 Average

Site tHY-CBO1

Condition :3m ,HORIZONTAL
Mode :TX_ax48_5318MHz 242 62
TEST BY  :Caster

Level (dBuVim)

Date: 2023-10-16

5160 5220 5280. 5340, 5400, 5450
Frequency (MHz)
No. Frequency  Llevel  Limit Over Read Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5320.800 99.32  ------ - 84.43 14.89 Peak
2 5352.600 57.88 74.00 -16.12 43.01 14.87 Peak

Note:
1. Level = Read Lev
. Factor = Antenna

el + Factor
Factor + Cable Loss - Preamp Factor

Note:

1. Level = Read Level #+ Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

2

3. Over Limit - Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Level (dBuVim)

Site :HY-CBe1

Condition :3m , VERTICAL

Mode 1 TX_ax4@_5318MHz 242 62
TEST BY  :(Caster

Date: 2023-10-16

FCC_15.407_AV

Site :HY-CB@1

Condition :3m »VERTICAL

Mode :TX_ax48_5318MHz 242 62
TEST BY  :Caster

Level (dBuVim)

Date: 2023-10-16

5160 5220. 5280, 5340, 5400, 5460
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5321700 102.23 oo —--oo- 87.34 14.89  Peak
2 5361.600 57.57  74.00  -16.43 42.72 14.85  Peak

Note:

. Over Limit = Level - Limit Line

FEWENEN

and not show in test report.

5160 5220, 5280, 5340, 5400, 5460
Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB

1 5318.700 87.44  ——oon - 72.57 14.87  Average

2 5358.200 42.04 -11.96 27.17 14.87  Average
Note:
. Level = Read Level + Factor
. Factor = Antenna Factor + Cable Loss - Preamp Factor

. The emission levels of other frequencies are very lower than the limit

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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0|
FCC_15407_AV.

Site :HY-CBB1
Condition :3m ,HORIZONTAL
Mode :TX_ax4@_S518MHz 242 61
TEST BY  :Caster
430Level (Buvim) Date: 2023-10-16
133
o755 3
813
5.

and not show in test report.

5680.

Factor

15.02
15.26

48.8
325|
16.3]
5400 5470. 5540. 5610.
Frequency (MHz)
No. Frequency  Level  Limit Over Read
Line Linit Level
MHz dBuv/m dBuV/m dB dBuv
1 5459.858  45.16  54.80 -8.84  30.14
2 5501.850 89.63 —---o- oo 74.43
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4

. The emission levels of other frequencies are very lower than the limit

5750

Remark

Average
Average

No
1.

Site :HY-CB01
Condition :3m  ,HORIZONTAL
Mode :TX_ax40_551eMHz 242 61
TEST BY :Caster
13pLevel (dBuVim) Date: 20231016
113.8]
3
97.5|
81.3|
ﬁ FCC_15.407_PK
65.0) 1
48.8|
32.5(
16.3|
5400 5470. 540. 5610. 5680. 5750
Frequency (MHz)
Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5458.800 58.93  74.88  -15.87 23.92 15.61  Peak
2 5464.750 62.82  68.22 -5.40 47.78 15.04  Peak
3 5498.800 102,38 ------  ---—-- 87.14 15.24  Peak
te:
Level = Read Level + Factor
. Factor = Antenna Factor + Cable Loss - Preamp Factor

2
3.
4

Over Limit = Level - Limit Line

. The emission levels of other frequencies are very lower than the limit

and not show in test report.

0
FCC_15.407_AV
5

site :HY-CBOL

Condition :3m  ,VERTICAL

Mode :TX_ax40_5510MHz 242 61

TEST BY  :Caster
430kevel (dBuvim) Date: 20231016
113.8]
o5

2

813
65.

and not show in test report.

5680.

Factor

15.02
15.27

5400 5470, 5540, 5610,
Frequency (MHz)
No. Frequency  Level  Limit over Read
Line Limit Level
MHz dBuV/m  dBuV/m ds dBuv
1 5459.850 43.47  54.80  -10.53 28.45
2 s5e2.200 88.09 ------  --o-eo 72.82
Note:
1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line
4

. The emission levels of other frequencies are very lower than the limit

5750

Remark

Average
Average

site :HY-CBO1
Condition :3m  ,VERTICAL
Hode :TX_ax48_5510MHz 242 61
TEST BY  :Caster
130Level [@BuVim) Date: 20231016
113.8|
3
975
813
— FCC_15.407_PK
65.0|
T
48.8|
325
163
5400 5470 5540, 5610. 5680. 5750
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit Level
Mz dBuV/m  dBuV/m 8 dBuV dB
1 5459.850  57.62  74.00  -16.98  42.89  15.02  Peak
2 5470.000  59.22  68.22  -9.80  44.15  15.07  Peak
3 5503.660  101.87 ------  ----o- 85.80  15.27  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.
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and not show in

test report.

Site :HY-CBB1
Condition :3m ,HORIZONTAL
Mode :TX_ax4@_S676MHz 242 62
TEST BY  :Caster
430Level (Buvim) Date: 2023-10-16
133
o755
813
650 =
188 -
325
163
5400 5470, 5540. 5610, 5680 5750
Frequency (MHz)
No Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 BV a8
1 5683.158 96.75  ------ emmee- 88.33 16.42 Peak
2 5734.258 55.99 68.22 -12.23 39.39 16.60 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

Site
Condition
Mode

TEST BY

Level (dBuVim)

:HY-CBe1

:3m ,VERTICAL
:TX_ax40_5670MHz
:Caster

242 62

Date: 2023-10-16

13
13.8
97.5) :
81.3
1 CC_15.407_PK
65.0)
2
48.8)
32.5
16.3
5400 5470, 540. 5610. 5680, 5750
Frequency (MHz)
No Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuv/m  dBuV/m dB dBuv. d8
1 5676.150 98.18  ------ o--e-- 81.81 16.37 Peak
2 57308.058 56.21 68.22 -12.01 39.61 16.68 Peak
Note:
1. Level = Read Level + Factor

2. Factor = Antenna
3. Over Limit = Lev:
4

Factor 4 Cable Loss - Preamp Factor

el - Limit Line

. The emission levels of other frequencies are very lower than the limit

and not show in

test report.

Note:

1. Level =

2. Factor = Antenna
3. Over Limit =

a.

and not show in

Read Level :+ Factor

site :HY-CBBL
Condition :3m  ,HORIZONTAL
Mode :TX_axd@_5755MHz 242 61
TEST BY  :(Caster
430kevel (dBuvim) Date: 20231016
113.8]
4
975
813
FCC_OOBE_PK
65.0 3
1 7
48.8]
325
163
5535, 5635, 5735, 5835, 5935, 6035
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 BV a8
1 5613.508 5431  68.22  -13.91 38.53  15.78  Peak
2 5650.000 52,76  68.23  -15.47 36.63  16.07  Peak
3 5725.000 63.59 122.20  -58.61  47.81  16.58  Peak
4 5749.500 99.73  —cooos ooeo 83.11  16.62  Peak
5 5891.000 56.67  93.37  -36.7@ 39.97  16.70  Peak
6 5925.000 53.93  68.23  -14.30 37.23  16.70  Peak
7 6034.500 56.04  68.22  -12.18 39.21  16.83  Peak

Factor + Cable Loss - Preamp Factor

Level - Limit Line
. The emission levels of other frequencies are very lower than the limit

test report.

site :HY-CBO1
Condition :3m  ,VERTICAL
Hode :TX_ax48_5755MHz 242 61
TEST BY  :Caster
130Level [@BuVim) Date: 20231016
113.8|
975 b
813
FCC_OOBE_PK
65.0| 3
) 7
48.8|
325
163
5535 5635. 5735, 5835. 5935, 6035
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit Level
Mz dBuV/m  dBuV/m 8 dBuV dB
1 5647.500 5431  68.22  -13.91  38.26  16.05  Peak
2 5650.800  53.61  68.23  -14.62  37.54  16.07  Peak
3 5723.580  61.23 118.78  -57.55  44.65  16.58  Peak
4 5748.600  97.93 .- 81.31  16.62  Peak
5 5866.600  56.84 167.72  -51.68  39.34  16.78  Peak
6 5925.800  54.55  68.23  -13.68  37.85  16.78  Peak
7  6095.800  55.88  68.22  -12.34  39.28  16.68  Peak
Note:
1. Level = Read Level + Factor

2 Antenna
3. Over Limit = Lev:
4

Factor 4 Cable Loss - Preamp Factor

el - Limit Line

. The emission levels of other frequencies are very lower than the limit

and not show in

test report.
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Site
Condition
Mode

TEST BY

Level (dBuVim)

tHY-CBO1

3m ,HORIZONTAL
:TX_ax16@8_5258MHz 996 67
:Caster

Date: 2023-10-16

site :HY-CBOL
Condition :3m ,HORIZONTAL
Mode :TX_ax166_5250MHz 996 67
TEST BY  :Caster
430kevel (dBuvim) Date: 20231016
113.8]
o5
813 )
65.0}
FCC_15.407_AV.
48.8] 1
325
163
5000 5060 5120 5180. 5240 5300
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m BV 8
1 5141.980  46.55 54.60  -13.45  25.78  14.77  Average
2 5235.200  73.07 ------ ---oo- 58.30  14.77  Average
Mote:

. Level = Read Level + Factor

. Factor - Antenna Factor + Cable Loss - Preamp Factor

. Over Limit - Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

pPuwpe

13
113.8|
075
2
813 FCC_15.407 PK
65.0|
)
48.8|
325
163
5000 5060. 5120 5180, 5240, 5300
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
line  Limit  Level
Mz dBuV/m dBuv a8
1 516,188  53.75 38.98 1477 Peak
2 5235.800  88.03 ------ 73.26 1477 Peak
Note:

1. Level = Read Level + Factor

2. Factor - Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit - Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CBe1
Condition :3m , VERTICAL
Mode 1 TX_ax160_5250MHz 996 67

TEST BY  :(Caster

13oLevel dBuvim) Date: 2023-10-16
138
7.5
81.3 P
650
FCC_15.407_AV.
4838
1
325
163
5000 5060. 5120, 5180, 5240, 5300
Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5148.200 48.70  54.00  -13.30 25.92 14.78  Average
2 5234.000 7518 —ooem oeee- 68.41 14.77  Average
Note:

. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

FEWENEN

Site :HY-CB@1
Condition :3m »VERTICAL
Mode :TX_ax160_5258MHz 996 67

TEST BY  :Caster

13 Level (dBuVim) Date: 2023-10-16
113.8|
97.5
2
@13 FCC_15.407_PK
65.0
|
48.8|
32.5|
3
5000 5060. 5120, 5180, 5240, 5300
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level
Mz dBuV/m  dBuV/m a8 dBuv d8
1 s145.280  S4.24  74.80  -19.76  39.47  14.77  Peak
2 5235.200  89.52 ------  —oooo- 74.75 1477 Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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site 1HY-CB1
Condition :3m ,HORTZONTAL
Mode :TX_ax168_5250MHz 996 S67

TEST BY  :Caster

Level (dBuV/m) Date: 2023-10-16

13
1338
97.5|
813 1
65.0
FCC_15.407_AV
4838
325|
163
5160 5220, 5260, 5340, 5400 5460
Frequency (MHz)
Mo. Frequency  Level  Limit Qver Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dBuv dB
1 5312.100 76.32  ------ oemeeo 61.45 14.87 Average

2 5350.200 42.87 -11.13 28.900 14.87 Average

Note:

1. Level = Read Level #+ Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site tHY-CBO1
Condition :3m ,HORIZONTAL
Mode :TX_ax16@_5258MHz 996 S67

TEST BY  :Caster

Level (dBuVim) Date: 2023-10-16

5160 5220 5280. 5340, 5400, 5450
Frequency (MHz)
No. Frequency  Llevel  Limit Over Read Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5309.760 89.96  ------ 75.10 14.86 Peak
2 5357.700 58.22 74.00 -15.78 43.36 14.86 Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CBe1
Condition :3m , VERTICAL
Mode :TX_ax160_5250MHz 996 S67

TEST BY  :(Caster

Level (dBuVim) Date: 2023-10-16

13

138

7.5

81.3 1

650

FCC_15.407_AV.

4838

325

163

5160 5220. 5280, 5340, 5400, 5460
Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB

1 5314.300 7822 —eeen oeee- 63.35 14.87  Average

2 5358.200 43.59 -10.41 28.72 14.87  Average
Note:

. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

FEWENEN

Site :HY-CB@1
Condition :3m »VERTICAL
Mode :TX_ax16@_5258MHz 996 S67

TEST BY  :Caster

Level (dBuVim) Date: 2023-10-16

5160 5220. 5280, 5340, 5400, 5460
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5299.200 91.75 oo —ee- 76.91 14.84  Peak
2 5369.400 60.27  74.00  -13.73 45.43 14.84  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit

and not show in test report.
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Site :HY-CBO1L Site :HY-CBe1
Condition :3m  ,HORIZONTAL Condition :3m  ,HORIZONTAL
Mode :TX_ax168_5570MHz 996 67 Mode :TX_ax160_5576MHz 996 67
TEST BY  :Caster TEST BY  :Caster
430Level (6Buvim) Date: 2023-10-16 43gLevel (@Buvim) Date: 20231016
138 3.5
97.5| 97.5|
813) 2
FCC_15.407_PK
65.0]
FCC_15407_AV 4
48.8 48.8
325 32.5(
16.3] 16.3|
5400 5470. 5540. 5610. 5680. 5750 5400 5470. 540. 5610. 5680. 5750
Frequency (MHz) Frequency (MHz)
Mo. Frequency  Level  Limit Qver Read  Factor  Remark No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv a8 MHz dBuV/m  dBuV/m a8 dBuV a8
1 5459.850 45.59  54.00 -8.41 30.57 1562  Average 1 5442.350 61.96  74.00  -12.04 47.04 14.92  Peak
2 5536.150 79.45  —-eem oeoeeo 64.05 15.40  Average 2 5466.150 65.61  68.22 -2 49.96 15.05  Peak
3 5522.500 93.11 77.76 15.35  Peak
4 5746.500 55.37 38.76 16.61  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line Read Level + Factor
4. The emission levels of other frequencies are very lower than the limit 2 Antenna Factor + Cable Loss - Preamp Factor
and not show in test report. 3. Over Limit - Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
site :HY-CBO1L Site :HY-CBO1
Condition :3m  ,VERTICAL Condition :3m  ,VERTICAL
Mode :TX_ax168_5570MHz 996 67 Mode :TX_ax168_5576MHz 996 67
TEST BY  :Caster TEST BY  :Caster
13oLevel dBuvim) Date: 20231016 Jsolevel (@BuVim) Date: 2023-10-16
1138 13.8]
97.5| 97.5
813 2 81.3)
T L FCC_15.407_PK
65.0] 65.0) 4
FCC_15.407_AV 4
|Fcc_15.407 AV, po—
488 1 48.8
325| 32.5
163 163
5400 5470, 5540, 5610, 5680 5750 5400 5470 5540, 5610, 5680, 5750
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv d8 MHz dBuV/m  dBuV/m dB dBuV ds
1 5459.850 44,66 54.00 -9.34 29.64 15.82  Average 1 5446.550 61.48  74.00  -12.52 26.55 14,93 Peak
2 5518.650 79.39  —-eoem oo 64.06 15.33  Average 2 5463.250 63.57  68.22 -4.65 148.51 15.06  Peak
3 5550.850 93.04 - 77.59 15.45  Peak
4 5725.850 55.14  68.22  -13.e8 38.56 16.58  Peak
Note:
1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor Note:
3. Over Limit - Level - Limit Line 1. Level - Read Level + Factor
4. The emission levels of other frequencies are very lower than the limit 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
and not show in test report. 3. Over Limit - Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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site :HY-CBOL site :HY-CB61
Condition :3m  ,HORIZONTAL Condition i3m ,HORIZONTAL
Mode 1TX_ax16_5570MHz 996 S67 Mode +TX_ax160_5570MHz 996 S67
TEST BY  :Caster TEST BY  :Caster
430Level (6Buvim) Date: 20231016 43gLevel (@Buvim) Date: 20231016
133 133
o7.5| 97.5 3
81.3] 2 81.3|

FCC_15.407_PK

65.0] 65.0|
FCC_15407 AV 4]
488 4 8.8
325 32.5(
16.3] 16.3|
5400 5470. 5540. 5610. 5680. 5750 5400 5470. 540. 5610. 5680. 5750
Frequency (MH2) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m a8 BV a8 HHz dBuV/m  dBUV/m a8 dBuv B
1 5459.850  42.75  54.80 27.73 15.02  Average 1 5459.150 57.19  74.68  -16.81 22.18 15.01  Peak
2 5584.300 7741 ---ee- 61.53 15.58  Average 2 5462.650 58.89  68.22 -9.33 43.86 15.03  Peak
3 5585.850 91.19 75.61 15.58  Peak
4 5740.200 54.93 38.32 16.61  Peak
Notes
1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line Read Level + Factor
4. The emission levels of other frequencies are very lower than the limit 2 Antenna Factor + (able Loss - Preamp Factor
and not show in test report. 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
site :HY-CBO1 Site :HY-CBO1
Condition :3m , VERTICAL Condition :3m ,VERTICAL
Mode :TX_ax168_5570MHz 996 S67 Mode :TX_ax168_5578MHz 996 S67
TEST BY  :Caster TEST BY  :Caster
1agLevel (gBuVim) Date: 20231017 1soLevel CBUVIm) Date: 20231017
138 134
97.5 97.5 3
813 2 81.3)
| FCC_15.407_PK
650 65.0
FCC_15.407_AV. 4 |
4838 - 8.8
325 325
163 163
5400 5470. 5540, 5640, 5680. 5750 5400 5470. 5540. 5610. 5680. 5750
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB MHz dBuV/m dBuV/m dB dBuV dB
1 5459.500 42.27 54.00 -11.73 27.25 15.02 Average 1 5458.100 56.49 74.e0 -17.51 41.50 14.99 Peak
2 5584.800 7711 ----e- oemeeo 61.53 15.58 Average 2 5461.250 58.82 68.22 -9.40 43.79 15.03 Peak
3 5590.750 90.97 75.37 15.60  Peak
4 5741.600 55.41 33.80 16.61  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor Note:
3. Over Limit = Level - Limit Line 1. Level = Read Level + Factor
4. The emission levels of other frequencies are very lower than the limit 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
and not show in test report. 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.
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Partial RU-SISO B

site :HY-CBL site :HY-CBO1
Condition :3m ,HORIZONTAL Condition :3m ,HORIZONTAL
Mode :TX_ax80_5210MHz 484 65 Mode :TX_ax88_5210MHz 484 65
TEST BY  :Caster TEST BY  :Caster
430Level (dBuVim) Date: 2023-10-16 13gLevel (dBuVim) Date: 20231016
138 138
o7 97.5 2
813 2 813 FCC_15.407_PK
654 650
FCC_15.407_AV 1
188 8.9
i
325 325
163 163
5000 5060 5120 5180. 5240 5300 5000 5060 5120, 5160 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
MHz dBuv/m  dBuV/m aBuv a8 Mz aBuV/m  dBUV/m a8 dBuv a8
1 5156.080  41.61  54.60  -12.99  26.23  14.78  Average 1 5191.480  54.58  74.80  -19.42  39.85  14.73  Peak
2 5201.980  78.97 ------  ---oo- 64.15  14.82  Average 2 5195.980  91.97 ------ 77.15  14.82  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The enission levels of other frequencies are very lower than the limit

and not show in test report. and not show in test report.

site 1HY-CB1

site :Hy-Cse1
Condition :3m  ,VERTICAL Condition :3m  ,VERTICAL
Mode :TX_ax80_5210MHz 484 65 Mode :TX_axB0_5210MHz 484 65
TEST BY  :Caster TEST BY  iCaster
gLl Bavim) Date; 2023-10-16 1soLavel GBuvim) Date: 2023-10-16
113.8] 113.8|
o75| 075 2
813 2 813
- - FCC 15407 PK
65.0} 65.0|
FCC_15.407_AV. 1
48.8] 48.8|
1
325 325
163 163
5000 5060. 5120, 5180, 5240 5300 5000 5060. 5120 5180, 5240 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
line  Limit  Level line  Limit  Level
MHz dBuV/m  dBuV/m a8 dBuv 8 Mz dBuV/m  dBuV/m a8 dBuv a8
1 5156.068  41.56  54.89  -12.58  26.72  14.78  Aversge 1 5147.088  54.14  74.88  -19.86  39.35  14.78  Peak
2 5201.968 8115 ------  —--ooo 6.3  14.82  Average 2 5202.508  93.63 ------  —--oo- 78.81  14.82  Peak
Mote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit

and not show in test report. and not show in test report.
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Site :HY-CBOL site :HY-CBOL
Condition :3m  ,HORIZONTAL Condition :3m  ,HORIZONTAL
Mode :TX_ax88_5290MMHz 484 66 Mode :TX_ax88_5290MHz 484 66
TEST BY  :Caster TEST BY  :Caster
430Level (6Buvim) Date: 20231016 43gLevel (@Buvim) Date: 20231016
138 138
97.5| 97.5 1
813 1 813
FCC_T5AU7 PR
65.0} 65.0|
FCC_15.407_AV.
SRS P,
188 8.8
325| 32.5|
16.3] 16.3|
5160 5220. 5280. 5340. 5400. 5460 5160 5220. 5280. 5340. 5400. 5460
Frequency (MHz) Frequency (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
MHz dBuv/m  dBuV/m a8 aBuv a8 MHz aBuV/m  dBuV/m a8 aBuv a8
1 5304.080  B1.13  -ceoee -eeon 66.28  14.85  Average 1 5298.980  93.85 -.--u- 79.61  14.84  Peak
2 5356.280  41.51  54.60  -12.49  26.64  14.87  Average 2 5351.160  S4.44  74.80  -19.56  39.57  14.87  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The enission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site :HY-CBOL site :HY-CBO1
Condition :3m  ,VERTICAL Condition :3m  ,VERTICAL
Mode :TX_ax80_5298MHz 484 66 Hode :TX_ax88_5290MHz 484 66
TEST BY  :Caster TEST BY  :Caster
4ppLeve aBavm) Date: 2023-10-16 I Date: 2023-10-16
113.8]
o5
|
813
65.0}
FCC_15.407_AV.
48.8]
325
163
5160 5220 5280 5340. 5400 5460 5160 5220 5280, 5340 5400. 5450
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
Mz dBuV/m  dBuV/m a8 dBuv 8 Mz dBuV/m  dBuV/m a8 dBuv dB
1 5304.360  82.89 ------  ---oo- 68.04  14.85  Average 1 5320.560  96.71 ------ 81.82  14.89  Peak
2 s3se.200  42.20 -11.80  27.33  14.87  Average 2 5352.800  55.42  74.00 40.55  14.87  Peak
Mote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + able Loss - Preamp Factor
3. Over Limit = Level - Linit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The enission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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0|
FCC_15.407_AV,

Site :HY-CBB1

Condition :3m ,HORIZONTAL

Mode :TX_ax88_5536MHz 484 65

TEST BY  :(Caster
430Level (Buvim) Date: 2023-10-16
133
o755

2

813
5.

and not show in test report.

488

325

16.3)

5400 5470, 5540, 5610. 5680. 5750
Frequency (MHz)
No. Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuv/m  dBuV/m d8 dBuv a8

1 5459.858 51.87 54.08 -2.93 36.85 15.02 Average

2 5498.708 85.49 - - 78.25 15.24 Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
a.

. The emission levels of other frequencies are very lower than the limit

Site :HY-CBe1
Condition :3m »HORIZONTAL
Mode :TX_2ax8@_5530MHz 484 65
TEST BY  :Caster
13pLevel (dBuVim) Date: 20231016
3.8
3
97.5|
81.3)
FCC_15.407_PK
65.0)
8.8
32.5|
16.3)
5400 5470 540. 5610 5680, 5750
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv dB
1 5459.500 65.76 74.008 -8.24 50.74 15.02 Peak
2 5470.000 67.55 68.22 -8.67 52.48 15.07 Peak
3 5499.75@ 99.34  ------ —--eee 84.09 15.25 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4

. The emission levels of other frequencies are very lower than the limit

and not show in test report.

site 1HY-CB1

Condition :3m ,VERTICAL

Mode :TX_ax88_5538MHz 484 65
TEST BY  :Caster

430Level (Buvim)

Date: 2023-10-16

0
FCC_15.407_AV,

and not show in test report.

488

325

16.3)

5400 5470, 5540, 5610. 5680. 5750
Frequency (MHz)
No. Frequency  Level Limit Over Read Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB

1 5459.858 58.43 54.00 -3.57 35.41 15.02 Average

2 5498.35@ 8.4 - - 70.20 15.24 Average
Note:
1. Level = Read Level #+ Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
2.

. The emission levels of other frequencies are very lower than the limit

Site :HY-CB@1
Condition :3m  ,VERTICAL
Mode :TX_ax80_5530MHz 484 65
TEST BY  :Caster
13 Level (dBuVim) Date: 2023-10-16
113.8|
3
97.5|
81.3)
2 FCC_15.407_PK
65.0|
48.8|
32.5|
16.3]
5400 5470. 5540. 5610. 5680. 5750
Freauency (MHz)
No Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m 8 dBuV B
1 5459.850 64.8  74.00  -10.00  48.98 15.02  Peak
2 5467.200 67.70  68.22 -9.52 52.64  15.06  Peak
3 5500.450 99.25  —ocoon ooon 84.00 15.25  Peak
Note:
1. Level = Read Level + Factor

2. Factor =
3.
4. The emission levels of other frequencies are very lower than the limit

Antenna
Over Limit =

Factor + Cable Loss - Preamp Factor
Level - Limit Line

and not show in test report.
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Site :HY-CBOL site :HY-CBOL
Condition :3m ,HORIZONTAL Condition :3m  ,VERTICAL
Mode :TX_ax88_S775MHz 484 65 Mode :TX_ax88_S775MHz 484 65
TEST BY  :Caster TEST BY  :Caster
430Level (6Buvim) Date: 20231016 43gLevel (@Buvim) Date: 20231016
138 138
97.5| = 97.5| 4
81.3] 81.3|
3 FCC_OOBE_PK. 3 FCC_OOBE_PK
65.0} 65.0|
1 7 1 5 7
188 8.8
325| 32.5|
16.3] 16.3|
5535 5635. 5735. 5835. 5935. 6035 5535 5635. 5735. 5835. 5935, 6035
Frequency (MHz) Frequency (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Linit Level Line  Limit Level
MHz dBuv/m  dBuV/m a8 aBuv a8 MHz aBuV/m  dBuV/m a8 aBuv a8
1 5605.080  54.82  68.22  -13.46  39.18  15.72  Peak 1 5541.880  55.21  68.22  -13.81  39.89  15.41  Peak
2 5656.080  53.89  68.23  -14.34  37.82  16.87  Peak 2 5650.800  53.84  68.23  -15.19  36.97  16.07  Peak
3 5724.580  68.52 121.86  -52.54  51.94  16.58  Peak 3 5720.500  67.68 111.94  -44.26  51.16  16.58  Peak
4 5749.508  96.26 ------  ------ 79.64  16.62  Peak 4 5764.600  96.26 ------ 79.64  16.62  Peak
5 5§75.000  56.13 105.20  -49.07  39.43  16.70  Peak 5 585.500  56.35 110.38 39.66  16.69  Peak
6 5925.080  54.7@  68.23  -13.53  38.08  16.78  Peak 6 5925.880  54.15  68.235  -14.88  37.45  16.78  Peak
7 5934.580  56.63  68.22  -11.59  39.93  16.70  Peak 7 6014.580  56.13  68.22  -12.89  39.47  16.66  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The enission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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Partial RU-MIMO

Site :HY-CBe1

and not show in test report.

site :HY-CBO1
Condition :3m ,Horizontal Condition :3m ,Horizontal
Mode :TX_ax20_5180MHz 26 © Mode :TX_ax28_5180MHz 26 0
TEST BY TEST BY  :Caster
5 Level (dBuVim) Date: 2023-09-13 13 Level (dBuVim) Date: 2023-09-13
113.8] 113.8|
2
75| 2 o7.5|
813 FCC_15.407_PK
654 65.0
FCC_15.407_AV. 1 )
48.8| 48.8|
1
325| 32.5|
163 163
5000 5060, 5120, 5180, 5240, 5300 5000 5060. 5120, 5180, 5240, 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
line  Limit  Level Line  Limit  Level
MHz dBuV/m  dBuV/m a8 dBuv d8 Mz dBuV/m  dBuV/m a8 dBuv d8
1 sus.ses  41.30 26.52  14.78  Average 1 s125.480 5499  74.e0  -19.81  48.23  14.76  Peak
2 si71.680  92.46 77.66  14.88  Average 2 5171.980  108.64 ------  —-ooo- 85.81  14.80  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit - Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The enission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CBB1

Site :HY-CB@1
Condition :3m ,VERTICAL Condition :3m »VERTICAL
Mode :TX_ax2@_5188MHz 26 Mode :TX_ax20_5180MHz 26 @
TEST BY  :Caster

Level (dBuVim) Date: 2023.09-13

and not show in test report.

TEST BY  :Caster

- 130L8¥el [@BuVim) Date: 2023.09-13

133 134

2

o7.5| 2 97.5

813 813 FCC_16.407_PK

65. 65.0

FCC_15407_AV [N L

488 . 8.8

325 32.5|

163 163

5000 5060. 5120, 5150, 5240 5300 5000 5060 5120, 5180. 5240, 5300
Frequency (MHz) Frequency (MHz)
No Frequency Level Limit QOver Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m 48 4BV a8 MHz 4BuV/m  dBUV/m a8 dBuv a8

1 5139.868  41.47 26.76  14.77  Average 1 5136.500 54.58  74.88  -19.50 39.73 14.77  Peak

2 5171.608 96.49 81.69 14.80 Average 2 5172.200 184.49  -- B 89.69 14.88 Peak
Note: Note:
1. Level = Read Level #+ Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The enmission levels of other frequencies are very lower than the limit

and not show in test report.
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Site :HY-CBB1 Site :HY-CB@1
Condition :3m  ,Horizontal Condition i3m  ,Horizontal
Mode :TX_ax28_5188MHz 52 37 Mode :TX_ax20_5188MHz 52 37
TEST BY  :sam TEST BY  :sam
430Level (6Buvim) Date: 2023.09-13 43gLevel (@Buvim) Date: 2023.09-13
133 134
2
o755 2 97.5|
813 813 FCC_16.407_PK
650 65.0
FCC_15407_AV 1y )
488 8.
1
325 32.5|
163 163
5000 5060. 5120, 5180 5240 5300 5000 5060 5120. 5180. 5240, 5300
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit QOver Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 BV a8 Hz dBuV/m  dBuV/m a8 dBuv a8
1 5149.408 48.99 54.08 -13.01 26.21 14.78 Average 1 5147.980 54.83 74.08 -19.17 49.085 14.78 Peak
2 5173.408 93.20 ERREEE IR 78.48 14.80 Average 2 5173.760 183.87 ------ 88.27 14.88 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site :HY-CBBL Site :HY-C801
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode :TX_ax20_5188MHz 52 37 Mode :TX_ax20_5180MHz 52 37
TEST BY  :isam TEST BY  isam
Japlevel (Ruvm) Date: 2023-09-13 J5pLevel cBuvm) Date: 2023-09-13
1133 134 5
97.5| 2 97.5
813 813 FCC_15.407 PK
650 65.0
FCC_15.407_AV. i} 1 §
488 8.8
1
325 325|
163 163
5000 5060. 5120, 5180 5240 5300 5000 5060 5120, 5180. 5240, 5300
Frequency (MHz) Freauency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 5147.008 41.16 54.00 -12.84 26.38 14.78 Average 1 5148.5600 56.28 74.00 41.50 14.78 Peak
2 5172.800 96.28 - - 81.44 14.80 Average 2 5172.800 106.18  ------ 91.28 14.80 Peak
Note: lote:
1. Level = Read Level #+ Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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Report No.: 2380300R-RFUSV03S-A P D E K RA

site :HY-CBOL site :HY-CBO1
Condition :3m ,Horizontal Condition :3m ,Horizontal
Mode :TX_ax20_5180MHz 106 53 Hode :TX_ax28_5180MHz 166 53
TEST BY  :Caster TEST BY  :Caster
4ppLeve aBavm) Date: 2023-09-13 I Date: 2023-09-13
113.8] 113.8|
2
o5 975
2
813 813 FCC_15.407 PK
65.0} 65.0| 1
FCC_15.407_AV N h
48.8] 48.8|
1
325 325
163 163
5000 5060 5120 5180. 5240 5300 5000 5060 5120, 5180 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
Mz dBuV/m  dBuV/m dBuv 8 Mz dBuV/m dBuv dB
1 5145.880  41.27  54.60  -12.73  26.58  14.77  Average 1 5148.880  56.36 41.58  14.78  Peak
2 5174.600  B88.31 ------  ---oo- 73.51  14.88  Average 2 5177.600  101.45 ------ 86.65  14.89  Peak
Mote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + able Loss - Preamp Factor
3. Over Limit = Level - Linit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The enission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CBOL site :HY-CBR1
Condition :3m  ,VERTICAL Condition :3m  ,VERTICAL
Mode :TX_ax20_5188MHz 106 53 Mode :TX_ax28_5180MHz 106 53
TEST BY  :Caster TEST BY  :Caster
130Level(Buvim) Date: 2023-00-13 13pLevel cEuvm) Date: 2023.09-13
113.8] 113.8|
2
975 > o7.5|
813 @13 FCC_15.407_PK
654 65.0 T
FCC_15.407_AV. |
48.8| £l 48.8|
325| 32.5|
163 3
5000 5060, 5120, 5180, 5240, 5300 5000 5060. 5120, 5180, 5240, 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
line  Limit  Level Line  Limit  Level
MHz dBuV/m  dBuV/m a8 dBuv d8 Mz dBuV/m  dBuV/m a8 dBuv d8
1 s48.588  41.56 54.80  -12.44  26.78  14.78  Average 1 si6.480  57.7e  74.80  -16.32  42.93  14.77  Peak
2 5173.480  92.82 ----o- oooo- 78.82  14.88  Average 2 5173.180  104.77 ---o--  oooo- 89.97  14.80  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit - Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The enission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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site :HY-CBO1 Site :HY-CBO1
Condition :3m ,Horizontal Condition :3m ,Horizontal
Mode :TX_ax2@_5320MHz 26 8 Mode :TX_ax20_5320MHz 26 8
TEST BY  :sam TEST BY  :sam
1agLevel (gBuVim) Date: 2023-09-13 1soLevel CBUVIm) Date: 2023-09-13
138 134
B
97.5 1 97.5
81.3 813
T FCC_T5AUTPR]
650 65.0
FCC_15.407_AV. 4
4838 8.8
325 325
163 163
5160 5220. 5280. 5340, 5400 5460 5160 5220 5280. 5340. 5400. 5460
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dBuv dB MHz dBuV/m dBuV/m dB dBuV dB
1 5328.300 94.48  ------ o---e- 79.58 14.9%@ Average 1 5328.600 104.24  ------ 89.34 14.9@ Peak
2 5442.600 41.33 -12.67 26.40 14.93 Average 2 5351.100 56.85 74.00 41.98 14.87 Peak
Note: lNote:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + (able Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CBe1 Site :HY-CBe1
Condition :3m ,Vertical Condition :3m sVertical
Mode :TX_ax20_5320MHz 26 8 Mode :TX_ax20_5320MHz 26 8
TEST BY  :sam TEST BY  :sam
13oLevel dBuvim) Date: 2023-00-13 |splevel (@BuVim) Date: 2023.09-13
138 134
1
97.5| 1 97.5|
81.3 1.3
650 65.0
FCC_15.407_AV.
4838 8.8
325 325
163 .3
5160 5220. 5280, 5340, 5400, 5460 5160 5220. 5280, 5340, 5400, 5460
Frequency (MHz) Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 5328.600 95.67  —ooom ooe- 80.77 14.99  Average 1 5327.700  105.11 oo —--o—- 90.22 14.89  Peak
2 5455.300 41.37 -12.63 26.39 14.98  Average 2 5350.800 56.06  74.08  -17.94 41.19 14.87  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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site :HY-CBO1 Site :HY-CBO1
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode :TX_ax28_5326MHz 52 4@ Mode :TX_ax20_5320MHz 52 48
TEST BY  :sam TEST BY  :sam
1agLevel (gBuVim) Date: 2023-09-13 1soLevel CBUVIm) Date: 2023-09-13
138 134 J
97.5 1 97.5
81.3 813
T FCC_T5AUTPR]
650 65.0
FCC_15.407_AV. i "
4838 8.8
325 325
163 163
5160 5220. 5280. 5340, 5400 5460 5160 5220 5280. 5340. 5400. 5460
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dBuv dB MHz dBuV/m dBuV/m dB dBuV dB
1 5328.300 94.69  ------ - 79.79 14.9%@ Average 1 5328.000 105.26  ------ - 90.36 14.9@ Peak
2 5379.600 41.41 54.00 -12.59 26.57 14.84 Average 2 5350.200 59.68 74.00 -14.32 44.81 14.87 Peak
Note: lNote:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + (able Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CBe1 Site :HY-CBe1
Condition :3m ,Vertical Condition :3m sVertical
Mode :TX_ax20_5320MHz 52 40 Mode :TX_ax20_5320MHz 52 48
TEST BY  :sam TEST BY  :sam
13oLevel dBuvim) Date: 2023-00-13 |splevel (@BuVim) Date: 2023.09-13
138 134 1
o7.s| 1 7.5
81.3 1.3
650 65.0
FCC_15.407_AV.
- A, e -
48.8) ag.g
325 325
163 .3
5160 5220. 5280, 5340, 5400, 5460 5160 5220. 5280, 5340, 5400, 5460
Frequency (MHz) Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 5327.700 96.66 —-----  ---oo- 81.77 14.89  Average 1 5327.400  107.52 ------  —--oo- 92.62 14.90  Peak
2 5355.900 41.37 -12.63 26.51 14.86  Average 2 5350.200 60.01  74.00  -13.99 45.14 14.87  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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Report No.: 2380300R-RFUSV03S-A

D DEKRA

site 1HY-CB1
Condition :3m ,Horizontal
Mode :TX_ax28_5328MHz 186 54

TEST BY  :sam

Site tHY-CBO1
Condition :3m ,Horizontal
Mode :TX_ax28_5320MHz 186 54

TEST BY  :sam

1agLevel (gBuVim) Date: 2023-09-13 1soLevel CBUVIm) Date: 2023-09-13
138 134
B
97.5 1 97.5
81.3 813
T FCC_T5aUrPR]|
650 65.0
FCC_15.407_AV. "
8.8
325
163
5160 5220. 5280. 5340, 5400 5460 5160 5220 5280. 5340. 5400. 5460
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dBuv dB MHz dBuV/m dBuV dB
1 5326.800 92.04 ------ - 77.14 14.9%@ Average 1 5328.000 103.42  ------ 88.52 14.9@ Peak
2 5350.200 41.41 54.00 -12.59 26.54 14.87 Average 2 5350.500 74.00 -15.44 43.69 14.87 Peak
Note: lNote:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + (able Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CBe1 Site :HY-CBe1
Condition :3m ,Vertical Condition :3m sVertical
Mode :TX_ax20_5320MHz 106 54 Mode :TX_ax20_5320MHz 106 54
TEST BY  :sam TEST BY  :sam
13oLevel dBuvim) Date: 2023-00-13 |splevel (@BuVim) Date: 2023.09-13
138 134 1
7.5 . 7.5
81.3 1.3
FCC_T5AU7_PR
650 65.0
FCC_15.407_AV.
R v
4838 8.8
325 325
163 .3
5160 5220. 5280, 5340, 5400, 5460 5160 5220. 5280, 5340, 5400, 5460
Frequency (MHz) Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 5327.700 94.07  —-oon oo- 79.18 14.89  Average 1 5323.500  106.90 ------  ------ 92.01 14.89  Peak
2 5358.500 41.56 -12.44 26.69 14.87  Average 2 5351.400 58.28  74.00  -15.72 43.41 14.87  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

and not show in test report.
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Report No.: 2380300R-RFUSV03S-A

D DEKRA

site 1HY-CB1
Condition :3m ,Horizontal
Mode :TX_ax208_5508MHz 26 @

TEST BY  :sam

Site tHY-CBO1
Condition :3m ,Horizontal
Mode :TX_ax28_5508MHz 26 @

TEST BY  :sam

1agLevel (gBuVim) Date: 2023-09-13 1soLevel CBUVIm) Date: 2023-09-13
138 134
3
97.5 2 97.5
81.3 813
| FCC_15.407_PK
650 65.0
FCC_15.407_AV. 1 " N
4838 8.8
1
325 325
163 163
5400 5470. 540 5640, 5680. 5750 5400 5470. 540. 5610. 5680. 5750
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dBuv dB MHz dBuV/m dBuV/m dB dBuV dB
1 5453.900 40.96 54.00 -13.04 25.98 14.98 Average 1 5410.15@ 53.57 74.e0 -20.43 38.75 14.82 Peak
2 5491.350 95.55  ------ o--eeo 80.34 15.21 Average 2 5467.200 54.43 68.22 -13.79 39.37 15.06 Peak
3 5092.050  104.69  ------ 89.48 15.21  Peak
Note:
1. Level = Read Level + Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Limit Line 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The emission levels of other frequencies are very lower than the limit 3. Over Limit = Level - Limit Line
and not show in test report. 4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
Site :HY-CBe1 Site :HY-CBe1
Condition :3m ,Vertical Condition :3m sVertical
Mode :TX_ax20_5500MHz 26 @ Mode :TX_ax20_55e0eMHz 26 @
TEST BY  :sam TEST BY  :sam
13oLevel dBuvim) Date: 2023-00-13 |splevel (@BuVim) Date: 2023.09-13
138 134
3
97.5| 2 97.5|
81.3 1.3
e — FCC_15.407_PK
650 65.0
FCC_15.407_AV 1 .
4838 8.8
1
325 325
163 .3
5400 5470, 540, 5610, 5680, 5750 5400 5470, 540, 5610. 5680, 5750
Frequency (MHz) Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 5418.550 48.96  54.00  -13.04 26.13 14.83  Average 1 5426.950 54.84  74.08  -19.16 39.99 14.85  Peak
2 5491.350 95.45  —ooon ooo- 80.24 15.21  Average 2 5467.200 53.45  68.22  -14.77 38.39 15.06  Peak
3 5091.760  105.85 ------ 89.84 15.21  Peak
Note:
1. Level = Read Level + Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Limit Line 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The emission levels of other frequencies are very lower than the limit 3. Over Limit = Level - Limit Line
4

and not show in test report.

. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2380300R-RFUSV03S-A

D DEKRA

site 1HY-CB1
Condition :3m ,Horizontal
Mode :TX_ax2@8_5588MHz 52 37

TEST BY  :sam

430kevel (dBuvim) Date: 2023-09-13
113.8]

o5 2

813

65.0}

FCC_15.407_AV

48.8] b

325

163

5400 5470 540 5610. 5680 5750

Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level

Mz dBuV/m  dBuV/m BV 8

1 5459.859  46.95  54.60  -13.04  25.94  15.02  Average
2 5492.050 9451  -----m --ooo- 7932 15.21  Average
Mote:

. Level = Read Level + Factor

. Factor - Antenna Factor + Cable Loss - Preamp Factor

. Over Limit - Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

pPuwpe

Site tHY-CBO1
Condition :3m ,Horizontal
Mode :TX_ax28_5508MHz 52 37

TEST BY  :sam

130Level [@BuVim) Date: 2023.09-13
113.8| 3

975

813

— FCC_15.407_PK
65.0|

1 2 ™ .

48.8|

325

163

5400 5470 540, 5610. 5680. 5750

Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit Level
Mz dBuV/m  dBuV/m 8 dBuV dB
1 5451.450  53.91  74.00  -20.89 14.96  Peak
2 5468.600  53.62  68.22  -14.60 15.06  Peak

3 5493.100  105.52 ------ 15.21  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CBe1
Condition :3m ,Vertical
Mode :TX_ax2@_55@88MHz 52 37

TEST BY  :sam

13oLevel dBuvim) Date: 2023-00-13
138
7.5 2
81.3
650
FCC_15.407_AV.
4838 -
325
163
5400 5470, 540, 5610, 5680, 5750
Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5454.950 41.8e 5400  -13.00 26.02 14.98  Average
2 5493.100 LI 79.61 15.21  Average
Note:

. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

FEWENEN

Site :HY-CB@1
Condition :3m sVertical
Mode :TX_ax208_5500MHz 52 37

TEST BY  :sam

|splevel (@BuVim) Date: 2023.09-13
134 3
7.5
1.3
e — FCC_15.407_PK
65.0
. -
8.8
325
.3
5400 5470, 540, 5610. 5680, 5750
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5451.800 54.23  74.08  -19.77 39.27 14.96  Peak
2 5465.800 53.97  68.22  -14.25 38.92 15.05  Peak
3 5092.400  105.26 ------ 90.05 15.21  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2380300R-RFUSV03S-A

D DEKRA

site 1HY-CB1
Condition :3m ,Horizontal
Mode :TX_ax208_5588MHz 186 53

TEST BY  :sam

Site tHY-CBO1
Condition :3m ,Horizontal
Mode :TX_ax28_5508MHz 186 53

TEST BY  :sam

1agLevel (gBuVim) Date: 2023-09-13 1soLevel CBUVIm) Date: 2023-09-13
138 134
3
97.5 2 97.5
81.3 813
| FCC_15.407_PK
650 65.0
FCC_15.407_AV. 1 .
4838 8.8
1
325 325
163 163
5400 5470. 540 5640, 5680. 5750 5400 5470. 540. 5610. 5680. 5750
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dBuv dB MHz dBuV/m dBuV/m dB dBuV dB
1 5456.700 40.97 54.00 -13.03 25.98 14.99 Average 1 5448.65@ 74.e0 -19.07 39.98 14.95 Peak
2 5491.700 92.61  ------ -----o 77.40 15.21 Average 2 5467.200 68.22 -13.06 40.10 15.06 Peak
3 5095.550  104.82 ------ 89.60 15.22  Peak
Note:
1. Level = Read Level + Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Limit Line 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The emission levels of other frequencies are very lower than the limit 3. Over Limit = Level - Limit Line
and not show in test report. 4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
Site :HY-CBe1 Site :HY-CBe1
Condition :3m ,Vertical Condition :3m sVertical
Mode :TX_ax20_5500MHz 106 53 Mode :TX_ax20_5560MHz 106 53
TEST BY  :sam TEST BY  :sam
13oLevel dBuvim) Date: 2023-00-13 |splevel (@BuVim) Date: 2023.09-13
138 134
3
97.5| 2 97.5|
81.3 1.3
e — FCC_15.407_PK
650 65.0
FCC_15.407_AV. 1 et
4838 8.8
i
325 325
163 .3
5400 5470, 540, 5610, 5680, 5750 5400 5470, 540, 5610. 5680, 5750
Frequency (MHz) Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 5457.750 41.83 5400 -12.97 26.04 14.99  Average 1 5420.300 54.16  74.08  -19.84 39.33 14.83  Peak
2 5493.100 93.26  —ooom ooe- 78.05 15.21  Average 2 5466.500 54.91  68.22  -13.31 39.85 15.06  Peak
3 5495.550  104.83 ------ 89.61 15.22  Peak
Note:
1. Level = Read Level + Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Limit Line 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The emission levels of other frequencies are very lower than the limit 3. Over Limit = Level - Limit Line
4

and not show in test report.

. The emission levels of other frequencies are ve
and not show in test report.

ry lower than the limit
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Report No.: 2380300R-RFUSV03S-A

D DEKRA

site 1HY-CB1
Condition :3m ,Horizontal
Mode :TX_ax208_5708MHz 26 8

TEST BY  :sam

Site tHY-CBO1
Condition :3m SVertical
Mode :TX_ax28_5708MHz 26 8

TEST BY  :sam

Japlevel (Ruvm) Date: 2023-09-13 J5pLevel cBuvm) Date: 2023-09-13
1133 134
1 1
975 97.5|
813 813
— Fec 46.407_pk — FCC | f5.407_PK
650 65.0
2 2
488 - 8.8 oot
325 325|
163 163
5400 5470, 540, 5610 5680 5750 5400 5470, 540. 5610, 5680 5750
Frequency (MHz) Freauency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 5708.708 1e1.82 - - 84.45 16.57 Peak 1 102.51  ------ 85.94 16.57 Peak
2 5728.650 57.28 68.22 -10.94 40.68 16.690 Peak 2 57.63 68.22 -10.59 41.05 16.58 Peak
Note: lote:
1. Level = Read Level #+ Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CBe1 Site :HY-CB@1
Condition :3m ,Horizontal Condition :3m sVertical
Mode :TX_ax2@_57@8MHz 52 4@ Mode :TX_ax28_5700MHz 52 48
TEST BY  :sam TEST BY  :sam
JapLeve gBaym) Date: 2023.00-13 R Date: 2023.09-13
133 134
4 1
o7 o7.5|
813 813
T FCC|16.407_PK T FCC| f5.407_PK
650 - 65.0
488 8.
325 325|
163 3
5400 5470, 540, 5610, 5680, 5750 5400 5470, 540, 5610, 5680, 5750
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Linmit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 5707.380  101.56 ------  ----o- 85.00  16.56  Peak 1 5706.950  103.56 ------  ----o- 87.00 16.56  Peak
2 5726.558 58.20  68.22  -10.82  41.62  16.58  Peak 2 s729.e00 50.18  68.22 -9.12  42.50 16.60  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

and not show in test report.
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1 5704.858 104,29 ------ ----

Note:
. Level = Read Level + Factor

. Over Limit - Level - Limit Line
. The emission levels of other frequencies
and not show in test report.

pPuwpe

site :HY-CBOL
Condition :3m ,Horizontal
Mode :TX_ax20_5700MHz 106 54
TEST BY  :sam
430kevel (dBuvim) Date: 2023-09-13
113.8]
]
o5
813
—_— Fod 16.407_PK
65.0} >
48.8]
325
163
5400 5470 540 5610. 5680 5750
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m BV 8

-- 87.74 16.55 Peak

2 5727.600 57.93 68.22 -10.29 41.34 16.59 Peak

. Factor = Antenna Factor + Cable Loss - Preamp Factor

are very lower than the limit

site :HY-CBO1
Condition :3m  ,Vertical
Hode :TX_ax28_5700MHz 166 54
TEST BY  :sam
130Level [@BuVim) Date: 2023.09-13
113.8|
]
975
813
— Foc| #.407_PK
65.0|
48.8|
325
163
5400 5470 540, 5610. 5680. 5750
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit Level
Mz dBuV/m dBuV dB
1 105.11  ------ 88.55  16.56  Peak
2 59.95  68.22 43.37  16.58  Peak
Note:

1. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

2

3. Over Limit - Level - Limit Line

4. The emission levels of other frequencies a
and not show in test report.

re very lower than the limit

Site :HY-CBe1
Condition :3m ,Horizontal
Mode :TX_ax20_5745MHz 26 @
TEST BY  :sam
13oLevel dBuvim) Date: 2023-00-13
138
4
7.5
81.3
FCC_QOBE PK.
650 5
4 7
4838
325
163
5535 5635, 5735, 5835, 5935, 6035
Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5622.000 54.57  68.22  -13.65 38.71 Peak
2 5650.000 53.54  68.23  -14.69 37.47 Peak
3 5721.e00 57.27 113.68  -55.81 48.69 Peak
4 5737.000 1e4.67 88.87 Peak
5 5853.000 55.76  115.36 -59.66 39.00 Peak
6 5925.000 54.17 68.23 -14.06 37.47 Peak
7 5995.000 56.18 68.22 -12.04 39.60 Peak

Site :HY-CBe1
Condition :3m sVertical
Mode :TX_ax20_5745MHz 26 @
TEST BY  :sam
|splevel (@BuVim) Date: 2023.09-13
134 i
7.5
1.3
FCC_QOBE PK
65.0 E
1 . N i
8.8
325
.3
5535 5635. 5735. 5035, 5935, 6035
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
5594.500 54.39  68.22  -13.83 38.76 15.63  Peak
5650.000 53.15 37.08 16.07  Peak
5723.000 58.77 42.19 16.58  Peak

B SV SEVENE
I~
o
9
@
1
3
-
=
&
]
;;

5859.000 55.64  189.68 -54.04 38.94 16.78 Peak
5925.000 53.77 68.23 -14.46 37.87 16.7@ Peak
5955.000 56.11 68.22 -12.11 39.43 16.68 Peak

Note:

. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss -

. Over Limit - Level - Limit Line

. The emission levels of other frequencies
and not show in test report.

pwe

Preamp Factor

are very lower than the limit

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Pr

3. Over Limit - Level - Limit Line

4. The emission levels of other frequencies a
and not show in test report.

eamp Factor

re very lower than the limit
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site :HY-CBO1 Site :HY-CBO1
Condition :3m ,Horizontal Condition :3m ,Vertical
Mode :TX_ax2@_5745MHz 52 37 Mode :TX_ax20_5745MHz 52 37
TEST BY  :sam TEST BY  :sam
1agLevel (gBuVim) Date: 2023-09-13 1soLevel CBUVIm) Date: 2023-09-13
138 134
4 4
97.5 97.5
81.3 813
FCC_OOBE_PK. FCC_OOBE_PK
650 65.0
1 3 . 7 1 7
4838 8.8
325 325
163 163
5535 5635. 5735, 5835, 5035, 6035 5535 5635, 5735. 5835, 5935, 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dBuv dB MHz dBuV/m dBuV/m
1 5636.000 56.77 68.22 -11.45 40.82 15.95 Peak 1 5539.50@ 54.79 68.22 -13.43 39.37 15.42 Peak
2 5650.000 53.16 68.23 -15.07 37.09 16.07 Peak 2 5650.000 53.42 68.23 -14.81 37.35 16.07 Peak
3 5724.000 57.28 119.92  -62.64 48.70 16.58  Peak 3 5724.500 58.33  121.86  -62.73 41.75 16.58  Peak
4 5738.500  102.69 86.08 16.61  Peak 4 5738.500  104.19 87.58 16.61  Peak
5  5863.500 55.90 39.20 16.76  Peak 5 5857.500 54.81 118.18  -55.29 38.12 16.69  Peak
6 5925.000 54.06 37.36 16.70 Peak 6 5925.000 54.99 68.23 -13.24 38.29 16.78 Peak
7 5998.500 56.19 68.22 -12.83 39.60 16.59 Peak 7 5998.508 56.32 68.22 -11.90 39.75 16.57 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CBe1 Site :HY-CBe1
Condition :3m ,Horizontal Condition :3m sVertical
Mode :TX_ax2@_5745MHz 106 53 Mode :TX_ax20_5745MHz 106 53
TEST BY  :sam TEST BY  :sam
13oLevel dBuvim) Date: 2023-00-13 |splevel (@BuVim) Date: 2023.09-13
138 § 134 A
7.5 7.5
81.3 1.3 5
3 FCC_QOBE PK. FCC_QOBE PK
650 65.0
4 7 4 7
4838 8.8
325 325
163 .3
5535 5635, 5735, 5835, 5935, 6035 5535 5635. 5735, 5035, 5935, 6035
Frequency (MHz) Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 5560.000 54.59  68.22  -13.63 39.10 Peak 1 5646.500 54.82  68.22  -13.40 38.77 16.05  Peak
2 5650.000 52.53  68.23  -15.70 36.46 Peak 2 5687.500 58.23  95.96  -37.73 a1.77 16.46  Peak
3 5721.e00 76.36 113.68  -42.72 53.78 Peak 3 5719.500 71.96 110.66  -38.70 55.38 16.58  Peak
4 5737.000 183.84 - - 87.24 Peak a4 5740.500 105.83 89.22 16.61 Peak
5 5875.500 56.22 184.83 -48.61 39.52 Peak 5 5865.000 55.71 1@8.e@ -52.29 39.01 16.78 Peak
6 5925.000 53.76 68.23 -14.47 37.e6 Peak 6 5925.000 54.19 68.23 -14.04 37.49 16.78 Peak
7 5976.500 56.46 68.22 -11.76 39.83 Peak 7 6034.000 56.64 68.22 -11.58 39.82 16.82 Peak
Note: lNote:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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site :HY-CBOL site :HY-CBO1
Condition :3m ,Horizontal Condition :3m ,Horizontal
Mode :TX_ax40_5198MHz 242 61 Hode :TX_ax48_5190MHz 242 61
TEST BY  :sam TEST BY  :sam
4ppLeve aBavm) Date: 2023-09-13 I Date: 2023-09-13
113.8] 113.8|
2
o5 975
2
813 813 FCC_15.407 PK
65.0} 65.0|
FCC_15.407_AV 1
- P P A A
1
325 325
163 163
5000 5060 5120 5180. 5240 5300 5000 5060 5120, 5180 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
Mz dBuV/m  dBuV/m dBuv 8 Mz dBuV/m dBuv dB
1 5148.160  41.88  54.60  -12.92  26.31  14.77  Average 1 5124.580  53.86 39.11 1475 Peak
2 5182.100  86.22 ------  ---oo- 7141 14.81  Average 2 5178.800  98.56 ------ €3.76  14.89  Peak
Mote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + able Loss - Preamp Factor
3. Over Limit = Level - Linit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The enission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CBOL site :HY-CBR1
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode :TX_ax40_5198MHz 242 61 Mode :TX_ax48_5190MHz 242 61
TEST BY  :sam TEST BY  :sam
5 Level (dBuVim) Date: 2023-09-13 13 Level (dBuVim) Date: 2023-09-13
113.8] 113.8|
2
97.5| 97.5
2
813 @13 FCC_15.407_PK
654 65.0
FCC_15.407_AV. 9
48.8| 48.8|
1
325| 32.5|
163 3
5000 5060, 5120, 5180, 5240, 5300 5000 5060. 5120, 5180, 5240, 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
line  Limit  Level Line  Limit  Level
MHz dBuV/m  dBuV/m a8 dBuv d8 Mz dBuV/m  dBuV/m a8 dBuv d8
1 s7.988  41.11 5480  -12.89  26.33  14.78  Average 1 5136.580  53.45  74.80  -20.55  38.68  14.77  Peak
2 5182.480  88.26 ------  —oooo- 73.45  14.81  Average 2 5183.880  100.43 ------  ——-oo- 85.62  14.81  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit - Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The enission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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site 1HY-CB1
Condition :3m ,Horizontal
Mode :TX_ax48_5318MHz 242 62

TEST BY  :sam

Site tHY-CBO1
Condition :3m ,Horizontal
Mode :TX_ax48_5318MHz 242 62

TEST BY  :sam

FEWENEN

. Factor = Antenna Factor + Cable Loss - Preamp Factor
. Over Limit = Level - Limit Line
. The emission levels of other frequencies are very lower than the limit

and not show in test report.

1agLevel (gBuVim) Date: 2023-09-13 1soLevel CBUVIm) Date: 2023-09-13
138 134
4
97.5 97.5
1
81.3 813
T FCC_T5aUrPR]|
650 65.0
FCC_15.407_AV.
frwimegiun it
4838 8.8
325 325
163 163
5160 5220. 5280. 5340, 5400 5460 5160 5220 5280. 5340. 5400. 5460
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dBuv dB MHz dBuV/m dBuV/m dB dBuV dB
1 5321.100 86.93 - s 72.04 14.89 Average 1 5321.400 99.15  ------ - 84.26 14.89 Peak
2 5367.000 41.34 54.00 -12.66 26.50 14.84 Average 2 5404.200 54.90 74.00 -19.10 40.08 14.82 Peak
Note: lNote:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + (able Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CBe1 Site :HY-CBe1
Condition :3m ,Vertical Condition :3m sVertical
Mode :TX_ax40_5310MHz 242 62 Mode :TX_ax40_5310MHz 242 62
TEST BY  :sam TEST BY  :sam
13oLevel dBuvim) Date: 2023-00-13 |splevel (@BuVim) Date: 2023.09-13
138 134
1
7.5 7.5
1
81.3 1.3
FCC_T5AU7_PR
650 65.0
FCC_15.407_AV.
oottt ey ae o
4838 8.8
325 325
163 .3
5160 5220. 5280, 5340, 5400, 5460 5160 5220. 5280, 5340, 5400, 5460
Frequency (MHz) Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 5318.400 88.27  —-ooom mee- 73.40 14.87  Average 1 5323.200  100.95 ------  ------ 86.06 14.89  Peak
2 5358.200 41.40 -12.60 26.53 14.87  Average 2 5351.700 56.80  74.00  -17.11 42.02 14.87  Peak
Note: Note:
. Level = Read Level + Factor 1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor
EN
4. The emission levels of other frequencies are very lower than the limit

Over Limit = Level - Limit Line

and not show in test report.
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Note:

. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor
Over Limit = Level - Limit Line

FEWENEN

and not show in test report.

The emission levels of other frequencies are very lower than the limit

site :HY-CBO1 Site :HY-CBO1
Condition :3m ,Horizontal Condition :3m ,Horizontal
Mode :TX_ax4@_5510MHz 242 61 Mode :TX_ax48_5518MHz 242 61
TEST BY  :sam TEST BY  :sam
1agLevel (gBuVim) Date: 2023-09-13 1soLevel CBUVIm) Date: 2023-09-13
138 134
3
97.5 97.5
2
81.3 813
T FCC_15.407_PK
650 65.0) 12
FCC_15.407_AV.
4838 P 8.8
325 325
163 163
5400 5470. 540 5640, 5680. 5750 5400 5470. 540. 5610. 5680. 5750
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dBuv dB MHz dBuV/m dBuV/m dB dBuV dB
1 5459.150 41.17 54.00 -12.83 26.16 15.01 Average 1 5459.85@ 59.82 74.e0 -14.98 44.00 15.02 Peak
2 5501.850 88.26  ------  ------ 73.00 15.26 Average 2 5468.600 60.12 68.22 -8.10 45.06 15.06 Peak
3 5495.900  101.85 ------ [ 85.82 15.23  Peak
Note:
1. Level = Read Level + Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Limit Line 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The emission levels of other frequencies are very lower than the limit 3. Over Limit = Level - Limit Line
and not show in test report. 4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
Site :HY-CBe1 Site :HY-CBe1
Condition :3m ,Vertical Condition :3m sVertical
Mode :TX_ax40_5510MHz 242 61 Mode :TX_ax40_5510MHz 242 61
TEST BY  :sam TEST BY  :sam
13oLevel dBuvim) Date: 2023-00-13 |splevel (@BuVim) Date: 2023.09-13
138 134
3
7.5 7.5
2
81.3 1.3
e — FCC_15.407_PK
650 65.0 2
FCC_15.407_AV. .
4838 8.8
1
325 325
163 .3
5400 5470, 540, 5610, 5680, 5750 5400 5470, 540, 5610. 5680, 5750
Frequency (MHz) Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 5458.300 41.13 5400 -12.81 26.18 15.01  Average 1 5459.850 53.11  74.08  -15.89 43.09 15.02  Peak
2 5502.200 88.73  —-ooon ooe- 73.46 15.27  Average 2 5469.300 59.59  68.22 -8.63 44.52 15.07  Peak
3 5501.500  101.55 ------ [ 86.29 15.26  Peak

Note:
1.

2. Factor
3.
4. The emission levels of other frequencies are very lower than the limit

Level = Read Level + Factor
Antenna Factor #+ Cable Loss - Preamp Factor
Over Limit = Level - Limit Line

and not show in test report.
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and not show in test report.

Site :HY-CBB1
Condition :3m ,Horizontal
Mode :TX _ax4@_S676MHz 242 62
TEST BY  :sam
430Level (Buvim) Date: 2023-09-13
133
1
o755
813
C_15.407_PK.
650
2
. ,
488
325
163
5400 5470, 5540. 5610, 5680 5750
Frequency (MHz)
No Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 BV a8
1 5680.358 181.55  ------ eemee- 85.16 16.39 Peak
2 5726.908 56.25 68.22 -11.97 39.67 16.58 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

site :HY-C861
Condition i3m  ,Vertical
Mode +TX_axd0_S670MHz 242 62
TEST BY  isam
430Level (dBuVim) Date: 2023-09-13
133
L
97.5
81.3|
C_15.407_PK
65.0|
P
288 — *
32.5|
16.3|
5400 5470. 540. 5610. 5680. 5750
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
line  Limit  Level
Mz @Buv/m  dBuV/m @ dBuv a8
1 5681.488  103.23  -e-e-  memon 8.83  16.46  Peak
2 5727.688  57.62  68.22  -10.68  41.63  16.59  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Note:
1. Level = Read Level + Factor
. Factor = Antenna

. Over Limit = Level - Limit Line

BN

and not show in test report.

Factor + Cable Loss - Preamp Factor

site :HY-CBOL
Condition :3m ,Horizontal
Mode :TX_ax40_5755MHz 242 61
TEST BY  :sam
430kevel (dBuvim) Date: 2023-09-13
113.8]
4
o5
813
FCC_OOBE_PK
65.0}
1 7
48.8]
325
163
5535 5635. 5735, 5835. 5935. 6035
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m a8 BV 8
1 5639.560  55.38  68.22  -12.92  39.32  15.98  Peak
2 5650.000  53.62  68.23  -14.61  37.55  16.07  Peak
3 5724.080  61.70 119.92  -58.21  45.13  16.58  Peak
4 5747.500  101.18 ------  ----o- 84.57  16.61  Peak
5  5859.580  55.35 19.54  -54.19  38.65  16.78  Peak
6 5925.080  53.95 68.23  -14.27  37.26  16.70  Peak
7 5957.080  55.85  68.22  -12.37  39.18  16.67  Peak

. The emission levels of other frequencies are very lower than the limit

site :HY-CBO1
Condition :3m  ,Vertical
Hode :TX_ax48_5755MHz 242 61
TEST BY  :sam
130Level [@BuVim) Date: 2023.09-13
113.8|
4
975
813
. FCC_OOBE_PK
65.0|
1 7
48.8|
325
163
5535 5635. 5735, 5835. 5935, 6035
Frequency (MHz)
Frequency  Level  Limit over Read  Factor  Remark
Line  Limit Level
Mz dBuV/m  dBuV/m 8 dBuV dB
1 5644.800  54.89  68.22  -13.42  38.77  16.03  Peak
2 5650.800  54.37  68.23  -13.86  38.39  16.07  Peak
3 5725.880  64.16 122.20  -58.84  47.58  16.58  Peak
4 5750.600  102.82 ------ 86.20  16.62  Peak
5 5858.500  54.60 109.82  -55.22  37.91  16.69  Peak
6 5925.800  54.11  68.23 -14.12  37.41  16.78  Peak
7 5985.800  S6.46  68.22  -11.76  39.86  16.68  Peak

Read Level + Factor
Antenna
Over Limit =

Level - Limit Line

and not show in test report.

Factor 4 Cable Loss - Preamp Factor

. The emission levels of other frequencies are very lower than the limit
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site 1HY-CB1
Condition :3m ,Horizontal
Mode :TX_ax88_5218MHz 484 65

TEST BY  :sam

430kevel (dBuvim) Date: 2023-09-13

113.8]

o5

813 2

65.0}
FCC_15.407_AV.

48.8] 1

325

163

5000 5060 5120 5180. 5240 5300

Frequency (MHz)

o. Frequency  Llevel  Limit over Read  Factor  Remark

Line Limit Level
Mz dBuV/m  dBuV/m BV 8

1 5149.160  41.22  54.60  -12.78  26.44  14.78  Average

2 5185.400  81.8Q ------  ----o- 66.99  14.81  Average

ote:

. Level = Read Level + Factor

. Factor - Antenna Factor + Cable Loss - Preamp Factor

. Over Limit - Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

130Level [@BuVim) Date: 2023.09-13
113.8|
97.5 2
813 FCC_15.407 PK
65.0|
]
48.8|
325
163
5000 5060 5120, 5180 5240. 5300
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level
Mz dBuV/m dBuv dB
1 5143.780  55.47 40.78  14.77  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit

Site tHY-CBO1
Condition :3m ,Horizontal
Mode :TX_ax88_5218MHz 484 65

TEST BY  :sam

2 5183.900 95.65  ------ 80.84 14.81 Peak

and not show in test report.

FEWENEN

13oLevel dBuvim) Date: 2023-00-13
138
7.5
2
81.3
650
FCC_15.407_AV.
4838 3
325
163
5000 5060. 5120, 5180, 5240, 5300
Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5148.200 41.57 5400 -12.43 26.79 14.78  Average
2 5183.900 83.99 oo - 69.18 14.81  Average
Note:

. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The emission levels of other frequencies are very lower than the limit

Site :HY-CBe1
Condition :3m ,Vertical
Mode :TX_ax8@_5218MHz 484 65

TEST BY  :sam

and not show in test report.

N

FNEWENEN

Site :HY-CB@1
Condition :3m sVertical
Mode :TX_ax88_5218MHz 484 65

TEST BY  :sam

430Level (dBuvim) Date: 2023.09-13

FCC_15.407_PK.

4

5000 5060. 5120, 5180, 5240, 5300
Frequency (MHz)
o. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB

1 5133.300 59.19  74.00  -14.81 44.42 14.77  Peak

2 5185.400 96.65 —---o- ooooo- 81.84 10.81  Peak
ote:
. Level = Read Level + Factor
. Factor = Antenna Factor + (able Loss - Preamp Factor
. Over Limit = Level - Limit Line
. The emission levels of other frequencies are very lower than the limit

and not show in test report.
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Site :HY-CBB1
Condition :3m ,Horizontal
Mode 1 TX_ax8@_5290MHz 434 66

TEST BY  :Caster

13pLevel (@Buvim) Date: 2023.09-13

FCC_15.407_AV.

Site :HY-CB@1
Condition :3m sHorizontal
Mode :TX_ax80_5290MHz 484 66

TEST BY  :Caster

Level (dBuVim) Date: 2023.09-13

4838
325
163
5160 5220. 5280. 5340, 5400 5460 5160 5220 5280. 5340. 5400. 5460
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Qver Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv d8 MHz dBuV/m  dBuV/m a8 dBuv ds
1 5321.160 82.68  ------ ce-eeo 67.79 14.89 Average 1 5320.500 95.57  s-e-ee meeees 80.68 14.8% Peak
2 5350.800 42.86 54.00 -11.94 27.19 14.87 Average 2 5350.800 59.28 74.00 -14.80 44.33 14.87 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site :HY-CBO1 Site :HY-CBO1
Condition :3m ,Vertical Condition :3m ,Vertical
Mode :TX_ax88_5290MHz 484 66 Mode :TX_ax80_5290MHz 484 66
TEST BY  :Caster TEST BY  :Caster
1agLevel (gBuVim) Date: 2023-09-13 1soLevel CBUVIm) Date: 2023-09-13
138
97.5
1
81.3
650
FCC_15.407_AV.
4838
325
163
5160 5220. 5280. 5340, 5400 5460 5160 5220 5280. 5340. 5400. 5460
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB MHz dBuV/m dBuV/m dB dBuV dB
1 5318.100 84.41  ------ oo 69.54 14.87 Average 1 5313.000 9%.99  ------ 82.13 14.86 Peak
2 5350.200 43.11 -10.89 28.24 14.87 Average 2 5350.200 62.93 74.00 48.06 14.87 Peak
Note: lNote:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + (able Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

and not show in test report.
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Site :HY-CBB1
Condition :3m ,HORIZONTAL
Mode :TX_ax8@_553@MHz 434 65

TEST BY  :Caster

Site :HY-CB@1
Condition :3m »HORIZONTAL
Mode :TX_ax80_5530MHz 484 65

TEST BY  :Caster

430Level (6Buvim) Date: 2023.09-13 43gLevel (@Buvim) Date: 2023.09-13
138 3.5
975 97.5) 2
2
81.3] 81.3|
*Lz FCC_15.407_PK
65.0] 65.0| 1
FCC_15.407_AV "
428 1 8.8
325 32.5(
16.3] 16.3|
5400 5470. 5540. 5610. 5680. 5750 5400 5470. 540. 5610. 5680. 5750
Frequency (MHz) Frequency (MHz)
Mo. Frequency  Level  Limit Qver Read  Factor  Remark No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv a8 MHz dBuV/m  dBuV/m a8 dBuV a8
1 5459.850 41.68  54.80  -12.32 26.66 15.62  Average 1 5459.509 57.89  74.80  -16.11 42.87 15.02  Peak
2 5501.500 82.78  ----e- oeoee- 67.52 15.26  Average 2 5468.600 62.57  68.22 -5.65 47.51 15.06  Peak
3 5512.000 95.73  --e-em —meee- 80.41 15.32  Peak
Note:
1. Level = Read Level + Factor lNote:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Limit Line 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The emission levels of other frequencies are very lower than the limit 3. Over Limit = Level - Limit Line
and not show in test report. 4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
site :HY-CBO1L Site :HY-CBO1
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode :TX_ax88_553@MHz 484 65 Mode :TX_axB80_5530MHz 484 65
TEST BY  :Caster TEST BY  :Caster
13oLevel dBuvim) Date: 2023-09-13 Jsolevel (@BuVim) Date: 2023-09-13
1138 13.8]
97.5 97.5 3
2
813 81.3)
FCC_15.407_PK
65.0] 65.0)
FCC_15.407_AV
488 1 48.8
325| 32.5
163 163
5400 5470, 5540, 5610, 5680 5750 5400 5470 5540, 5610, 5680, 5750
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv d8 MHz dBuV/m  dBuV/m dB dBuV ds
1 5459.850 41.89  54.80  -12.11 26.87 15.82  Average 1 5458.800 57.97  74.00  -16.03 42.9 15.01  Peak
2 5520.050 82.96 ----e- -oo-eo 67.62 15.34  Average 2 5464.750 62.82  68.22 -5.40 47.78 15.04  Peak
3 5520.400 EENCVIRE 80.17 15.34  Peak
Note:
. Level = Read Level + Factor Note:

. Factor - Antenna Factor + Cable Loss - Preamp Factor

. Over Limit - Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

pPuwpe

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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site :HY-CBOL site :HY-C861
Condition :3m  ,HORIZONTAL Condition :3m  ,VERTICAL
Mode 1TX_ax30_5775MHz 484 65 Mode +TX_ax80_5775MHz 484 65
TEST BY  :Caster TEST BY  :Caster
430Level (6Buvim) Date: 2023.09-13 43gLevel (@Buvim) Date: 2023.09-13
133 133
4
97.5| k3 97.5
813 813 3
FCC_OOBE_PK. FCC_OOBE_PK
65.0} 65.0|
1 7 7
[P ——
183 488
325| 32.5|
16.3] 16.3|
5535 5635. 5735. 5835. 5935. 6035 5535 5635. 5735. 5835. 5935, 6035
Frequency (MHz) Frequency (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line  Limit  Level line  Limit  Level
MHz dBuv/m  dBuV/m a8 dsuv @ Mz @Buv/m  dBuV/m @ dBuv a8
1 5615.000  54.48  68.22  -13.74  38.63  15.79  Peak 1 5643.008  55.23  68.22  -12.99  39.18  16.05  Peak
2 5656.088  52.79  68.23  -15.44  36.72  16.87  Peak 2 5650.08  54.99  68.23  -13.24  38.92  16.7  Peak
3 5725.088  72.96 122.20  -49.24  56.38  16.58  Peak 3 5725.086  76.16 122.28  -46.84  59.58  16.58  Peak
4 5753.500  97.58 ----o-  -oooe- 80.95  16.63  Peak 4 5758.500  99.49 ------ 82.87  16.62  Peak
5 5873.50e  55.38 105.62  -50.24  38.68  16.70  Peak 5 589.000  55.83 106.88  -51.85  39.13  16.70  Peak
6 5925.008  55.17  68.23  -13.86  38.47  16.70  Peak 6 5925.888  54.49  §8.23  -13.74  37.79  16.78  Peak
7 6ell.5ee  56.41  68.22  -11.81  39.78  16.63  Peak 7 6013.588  55.95  68.22  -12.27  39.38  16.65  Peak
Note: Note:
1. Level - Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit - Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site :HY-CBO1 site :Hy-CBe1
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode :TX_ax160_5250MHz 996 67 Mode :TX_ax160_5256MHz 996 67
TEST BY  :Caster TEST BY  iCaster
gLl Bavim) Date; 2023-09-13 1soLavel GBuvim) Date: 2023.09-13
113.8] 113.8|
o75| 075
83 2 813 FCC 15407 PK
65.0} 65.0|
FCC_15.407_AV. 1
48.8] 48.8|
1
325 325
163 163
5000 5060. 5120, 5180, 5240 5300 5000 5060. 5120 5180, 5240 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
line  Limit  Level line  Limit  Level
MHz dBuV/m  dBuV/m a8 dBuv 8 Mz dBuV/m  dBuV/m a8 dBuv a8
1 5145.868  41.16  54.80  -12.84  26.39  14.77  Aversge 1 5135.380  54.08  74.80 39.31 1477 Peak
2 5214.200  73.25  ----- —-ooeo 58.45  14.80  Average 2 5216.000  85.82 ------ 7102 14.80  Peak
Mote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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and not show in test report.

and not show in test report.

Site :HY-CBOL site :HY-CBOL
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode :TX_ax160_5250MHz 996 67 Mode :TX_ax160_5250MHz 996 67
TEST BY  :Caster TEST BY  :Caster
430Level (6Buvim) Date: 2023.09-13 43gLevel (@Buvim) Date: 2023.09-13
138 138
o5 975
2
813 813 FCC_16.407_PK
650 650
FCC_15.407 AV
48.8 48.8
B
325 325
163 163
5000 5060 5120 5130. 5240 5300 5000 5060 5120, 5180 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Linit Level Line  Limit Level
MHz dBuv/m  dBuV/m a8 aBuv a8 MHz aBuV/m  dBuV/m a8 aBuv a8
1 5144.680  41.44  54.80 26.67  14.77  Average 1 5142.580  53.69  74.80 38.92 1477 Peak
2 5217.580  75.62 ------ 60.82  14.88  Average 2 5232.200  88.26 ------ 73.48 1478 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The enission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site :HY-CBOL site :HY-CBO1
Condition :3m ,HORIZONTAL Condition :3m ,HORIZONTAL
Mode :TX_ax166_5258MHz 996 S67 Hode :TX_ax160_5256MHz 996 567
TEST BY  :Caster TEST BY  :Caster
4ppLeve aBavm) Date: 2023-09-13 I Date: 2023-09-13
138 138
o5 975
1
813 1 813
e
654 650
FeC_15.407_AV.
—_— A by oo b
188 188
325 325
163 163
5160 5220 5280 5340. 5400 5460 5160 5220 5280, 5340 5400. 5450
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level Line  Limit Level
Mz dBuV/m  dBuV/m a8 dBuv 8 Mz dBuV/m  dBuV/m a8 dBuv dB
1 5314.880  74.60 59.73  14.87  Average 1 5395.500  87.42 ------ 72.56  14.85  Peak
2 5367.300  41.45 26.61  14.84  Average 2 5371.200  55.65  74.00  -18.35  40.81  14.84  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + able Loss - Preamp Factor
3. Over Limit = Level - Linit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The enission levels of other frequencies are very lower than the limit
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Site :HY-CBOL site :HY-CBOL
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode :TX_ax16@_5258MHz 996 S67 Mode :TX_ax160_525@MHz 996 S67
TEST BY  :Caster TEST BY  :Caster
430Level (6Buvim) Date: 2023.09-13 43gLevel (@Buvim) Date: 2023.09-13
138 138
97.5| 97.5
F
813 1 813
B R e
65.0} 65.0|
FCC_15.407_AV.
ettt
48.8 48.8
325| 32.5|
16.3] 16.3|
5160 5220. 5280. 5340. 5400. 5460 5160 5220. 5280. 5340. 5400. 5460
Frequency (MHz) Frequency (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
MHz dBuv/m  dBuV/m a8 aBuv a8 MHz aBuV/m  dBuV/m a8 aBuv a8
1 5315.180  75.07 --e-e-  --eees 60.20  14.87  Average 1 5314.580  B8.29 -e-ce-  -ceoa- 73.42  14.87  Peak
2 5369.480  41.64 54.60  -12.36  26.88  14.84  Average 2 5352.680  54.53  74.80  -19.47  39.66  14.87  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The enission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site :HY-CBOL site :HY-CBO1
Condition :3m ,HORIZONTAL Condition :3m ,HORIZONTAL
Mode :TX_ax168_5578MHz 996 67 Hode :TX_ax160_5578MHz 996 67
TEST BY  :Caster TEST BY  :Caster
4ppLeve aBavm) Date: 2023-09-13 I Date: 2023-09-13
113.8] 113.8|
o5 975
3
813 2 813
FCC_15.407_PK
65.0} 65.0|
FCC_15.407_AV. 4
48.8] gl 48.8|
325 325
163 163
5400 5470 5540 5610. 5680 5750 5400 5470 5540. 5610. 5680. 5750
Frequency (MHz) Frequency (MHz}
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
Mz dBuV/m  dBuV/m a8 dBuv 8 Mz dBuV/m  dBuV/m a8 dBuv dB
1 5459.560  41.40  54.60  -12.60  26.38  15.02  Average 1 5458.450  54.28  74.00  -19.72  39.28  15.08  Peak
2 5554.359  77.32  ----em -oeee- 61.84  15.48  Average 2 5067.990 5453  68.22  -13.69  39.47  15.06  Peak
3 s5sa3.750  88.99 - 73.55  15.41  Peak
4 5746.500  54.73  68.22  -13.49  38.12  16.61  Peak
Mote:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor Note:
3. Over Limit = Level - Linit Line 1. Level = Read Level + Factor
4. The emission levels of other frequencies are very lower than the limit 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
and not show in test report. 3. Over Limit - Level - Limit Line
4. The enission levels of other frequencies are very lower than the limit
and not show in test report.
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site :HY-CBOL site :HY-C861
Condition :3m  ,VERTICAL Condition :3m  ,VERTICAL
Mode iTX_ax168_5570MHz 996 67 Mode 1TX_ax160_5570MHz 996 67
TEST BY  :Caster TEST BY  :Caster
430Level (6Buvim) Date: 2023.09-13 43gLevel (@Buvim) Date: 2023.09-13
133 133
97.5| 97.5 3
2
81.3] 81.3|
T 1 FCC_15.407_PK
65.0} 65.0| 2
FCC_15.407 AV A
188 p g ot
325| 32.5|
16.3] 16.3|
5400 5470. 5540. 5610. 5680. 5750 5400 5470. 540. 5610. 5680. 5750
Frequency (MHz) Frequency (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line  Limit  Level line  Limit  Level
MHz dBuv/m  dBuV/m a8 dsuv @ Mz @Buv/m  dBuV/m @ dBuv a8
1 5454.958  41.97  54.80  -12.63  26.99  14.95  Aversge 1 sa40.95%  57.63  74.88  -16.97  42.12  14.91  Peak
2 5554.768  82.31 ------  —-oooo 66.84  15.47  Aversge 2 5467.988  58.17  68.22  -10.85  43.11  15.06  Peak
3 5555.750  94.34 - 78.87  15.47  Peak
4 5735.650  54.96  68.22  -13.26  38.35  16.60  Peak
Note:

-

. Level = Read Level :+ Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line Read Level + Factor
4. The emission levels of other frequencies are very lower than the limit 2 Antenna Factor + (Cable Loss - Preamp Factor
and not show in test report. 3. Over Limit = Level - Limit Line
4. The emission levels of other freguencies are very lower than the limit
and not show in test report.
Site :HY-CBe1 Site :HY-CB@1
Condition :3m ,HORTZONTAL Condition :3m ,HORIZONTAL
Mode :TX_ax168_5578MHz 996 S67 Mode :TX_ax16@_5578MHz 996 S67
TEST BY :Caster TEST BY :Caster
- Level (dBuVim) Date: 2023-09-13 13 Level (dBuVim) Date: 2023-09-13
113.8] 113.8|
97.5| 97.5|
3
81.3] 2 81.3|
- 1 FCC_15.407_PK
65.0} 65.0|
[FCC_15407 AV, | X
48.8] 48.8|
1
32.5] 32.5(
16.3] 16.3|
5400 5470. 5540. 5610. 5680. 5750 5400 5470. 5540. 5610. 5680. 5750
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 5456.000 41.12 54.00 -12.88 26.14 14.98 Average 1 5432.550 54.86 74.00 -19.14 39.97 14.89 Peak
2 5585.150 76.30 - oo 60.72 15.58 Average 2 5466.150 53.49 68.22 -14.73 38.44 15.05 Peak
3 5585.500 88.27 - 72.69 15.58 Peak
4 5729.700 54.53 68.22 -13.69 37.93 16.60 Peak
Mote:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor Note:
3. Over Limit = Level - Limit Line 1. Level = Read Level + Factor
2

. The emission levels of other frequencies are very lower than the limit

. Factor = Antenna Factor + Cable Loss - Preamp Factor
and not show in test report.

2

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Site :HY-CBOL site :HY-CBOL
Condition :3m  ,VERTICAL Condition :3m  ,VERTICAL
Mode :TX_ax16@_5578MHz 996 S67 Mode :TX_ax160_557@MHz 996 S67
TEST BY  :Caster TEST BY  :Caster
430Level (6Buvim) Date: 2023.09-13 43gLevel (@Buvim) Date: 2023-09-13
138 138
97.5| 97.5 3
81.3] 2 81.3|
T FCC_15.407_PK
65.0} 65.0|
FCC_15.407_AV 1 i
48.8 48.8
1
325| 32.5|
16.3] 16.3|
5400 5470. 5540. 5610. 5680. 5750 5400 5470. 540. 5610. 5680. 5750
Frequency (MHz) Frequency (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
MHz dBuv/m  dBuV/m a8 aBuv a8 MHz aBuV/m  dBuV/m a8 aBuv a8
1 5458.866  41.22  54.60  -12.78  26.21  15.61  Average 1 5414.35  55.10  74.80  -18.99  48.27  14.83  Peak
2 5585.850  B81.96 ------  ---oo- 66.38  15.58  Average 2 5468.600  53.67  68.22  -14.55  38.61  15.06  Peak
3 5587.950  94.25 78.66  15.59  Peak
4 5744750 55.89 38.48  16.61  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line Read Level + Factor
4

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

2 Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit - Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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7.  Occupied Bandwidth

7.1.  Test Setup

RF Cable

Ut 1

SMA

7.2. Limits

Spectrum

Analyzer

For the 5.725-5.85 GHz band, the minimum 6 dB bandwidth of U-NII devices shall be at least 500 kHz

7.3. Test Procedure

The EUT was setup to ANSI C63.10, 2013; tested to UNII test procedure of FCC KDB-789033 for

compliance to FCC 47CFR Subpart E requirements.
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7.4.

Test Result of Occupied Bandwidth

Product Notebook Computer
Test Item Occupied Bandwidth Data
Test Mode Transmit (802.11a)-SISO A
Test Date 2023/09/04
Frequency Measurement Level Required Limit
Channel No. Result
(MHz) (kHz) (kHz)
149 5745 15904 >500 Pass
157 5785 15305 >500 Pass
165 5825 15105 >500 Pass
Channel 165
Spectrum | [%]
Ref Level 20.00 dBm  Offset 1.00 dB @ RBW 100 kHz
lo att 30dE SWT 56.0 us @ YBW 300 kHz  Mode Auto FFT
@ 1Pk View
‘ M1[1] 2.44 dBm
10 dem 1 9.430 dB M3 5.8173676 GHz
D1 9.430 dbm . 3[1] 2 9.43 dBm
D2 3.4‘30 dBrm ,\W’d"uluu‘nm L"L'Jl‘\’f"ﬂ”""{ FMMﬂMU 5.8274380 GHz
0 dBm |[ \‘
!
-10 dBm -
20 dBm h.U\N\M( %%,.
g X A Ay
30 dBm JJ]J;\-“N 1&%
‘lmvw’!vﬁv“ Ul "\
50 dBm
-60 dBm
=70 dBm o
i |
CF 5.825 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.8173676 GHz 2,44 dBm
p2| M1 1 15.1049 MHz 3.93 dB
M3 1 5.827438 GHz 9,43 dBm
J J €D e

Date: 4.SEP.2023 18:22:43
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Product Notebook Computer
Test Item Occupied Bandwidth Data
Test Mode Transmit (802.11ax-20 MHz)-SISO A
Test Date 2023/10/11
Frequency Measurement Level | Required Limit
h 1 No. Result
Channel No (MHz) (kHz) (kHz) st
149 5745 15065 >500 Pass
157 5785 18542 >500 Pass
165 5825 17383 >500 Pass
Channel 149
Spectrum [%]
Ref Level 20.00 dBm  Offset 1.00 dB & RBW 100 kHz
s Att 30d6 SWT 56,9 ps @ VBW 300 kHz  Mode Auto FFT
@ 1Pk Yiew
‘ _ M1[1] 2.79 dBm
. 1 0,950 db M3 — 5.73?3676dGHz
T0-abf D1 9.95 [m ; 3 = 9.95dBm
p— D2 2.950 dBm it S Mﬂ“M‘L""‘IW P 5.7474380 GHz
-10 dBm ‘/ 1
r”wj
-20 dém Ll e
M‘M “a
e -
-40 dBm
-50 dBm
-60 dBm
70 dém o
i
CF 5.745 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 57373676 GHz 2.79 dém
p2| M1 1 15.0649 MHz 3.36 dB
M3 1 5.747438 GHz 9.95 dem

Jl J

Date: 11.0CT.2023 03:30:32
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Product Notebook Computer
Test Item Occupied Bandwidth Data
Test Mode Transmit (802.11ax-40 MHz)-SISO A
Test Date 2023/10/11
Ch IN Frequency Measurement Level | Required Limit Result
anne 0. csu
(MHz) (kHz) (kHz)
151 5755 33247 >500 Pass
159 5795 35485 >500 Pass
Channel 151
Spectrum :gll
Ref Level 20.00 dBm Offset 1.00 dB @ RBW 100 kHz
& Att 30dB  SWT 948 ps @ VBW 300 kHz Mode &uto FFT
@ 1Pk ‘iew
M1[1] -0.22 dBm
M3 5.7395754 GHz
10 dBm v M3[1] 6.66 dBm
S 1 b
o 12 D‘Ev‘EwEl dBrr ettt MM"“ Arprhulh it Qf 57499650 GHz
-10 dBm | JLW
-20 dBm JMJ L
P b - it Yo g
‘ e
-40 dBm
-50 dBm
-60 dBm
-70 dBm Fo
i
CF 5.755 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 5.7395754 GHz -0.22 dBm
p2| Mi 1 33,2468 MHz 0.08 de
M3 1 5.743965 GHz 6.66 dem

Il

Date: 11.0CT.2023 03:55:52
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Product : Notebook Computer
Test Item : Occupied Bandwidth Data
Test Mode Transmit (802.11ax-80 MHz)-SISO B
Test Date : 2023/10/11
Frequency Measurement Level | Required Limit
Ch 1 No. Result
annet ~o (MHz) (kHz) (kHz) est
155 5775 63776 >500 Pass
Channel 155
Spectrum

(7]

Ref Level 20.00

dBm Offset 1.00dE @ RBW 100 kHz

j& Att 30dB  SWT 189.6 ps @ YBW 300 kHz Mode Auto FFT

@ 1Pk View

10 dBm

M1[1] -2.84 dBm
5.748467 GHz

D1 3.8
0 dBm

¥
02 -2.140 dBm r AT .\.L-!\/J\Jﬂl!l‘!‘l‘ud AT ) ToE

M3B[1] 3.86 dBm

60 dl}:\m 5.790020 GHz

-10 dBm

M yit

-20 dBm

J |

-30 dBm o

L e oy

-40 dBm

A oy,

-50 dBm

-60 dBm

-70 dBm

CF 5.775 GHz

1001 pts Span 160.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value | Function Function Result |

M1 1
D2 M1 1
M3 1

5£.748467 GHz -2.84 dBm
63.776 MHz -1.19 dB
5.79002 GHz 3.86 dBm

Jl

J (T ]

Date: 11.0CT.2023 04

156:13
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Product Notebook Computer
Test Item Occupied Bandwidth Data
Test Mode Transmit (802.11ax-20 MHz)-MIMO
Test Date 2023/09/04
Chain A
Frequency Measurement Level Required Limit
Channel No. (MHz) (kHz) (kHz) Result
149 5745 15664 >500 Pass
157 5785 15624 >500 Pass
165 5825 15465 >500 Pass
Chain B
Frequency Measurement Level Required Limit
Channel No. (MHz) (kHz) (kHz) Result
149 5745 15105 >500 Pass
157 5785 16464 >500 Pass
165 5825 15105 >500 Pass
Channel 149 (Chain B)
Spectrum | [@]
Ref Level 20.00 dBm  Offset 1.00 dB @ RBW 100 kHz
| Att 30dE SWT 56.9ps @ VYBW 300 kHz Mode &uto FFT
@ 1Pk View
M1[1] -1.18 dBm
M2 5.7373676 GHz
10dem D1 5.310 dom vy M3[1]__ b 6.31 dBm
fdem .;_ 0.310 dBm—mi w" bl lralins vnwj 57374700 oP
-10 dBm H/[W \‘UWUL‘
-20 dBm ﬂ“"w\,
_WW ’ M )""‘w‘-h‘ "
-40 dBm
-50 dBm
-60 dBm
-70 dBm o
Il |
CF 5.745 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.7373676 GHz -1.18 dBm
Dz ™M1 1 15.1049 MHz 5.26 dB
M3 1 5.747478 GHz 6.31 dBm
il ] T

Date: 4. SEP.2023 19:32:57
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Product Notebook Computer
Test Item Occupied Bandwidth Data
Test Mode Transmit (802.11ax-40 MHz)-MIMO
Test Date 2023/09/04
Chain A
Frequency Measurement Level Required Limit
Channel No. (MHz) (kHz) (kHz) Result
151 5755 33487 >500 Pass
159 5795 30450 >500 Pass
Chain B
Frequency Measurement Level Required Limit
Channel No. (MHz) (kHz) (kHz) Result
151 5755 35085 >500 Pass
159 5795 35085 >500 Pass
Channel 159 (Chain A)
Spectrum | [%]
Ref Level 20.00 dBm Offset 1.00 dB @ RBW 100 kHz
& Att 30dE  SWT 94.8 ps @ YBW 300 kHz Mode Auto FFT
@ 1Pk View
M1[1] -3.47 dBm
10 dBm 5.7773377 GHz
D1 3.230 dl?.m X 1 [ |MTBI I 1L l’\ilalll - 5.?893‘62530133;;
0 dBm 02 2370 dom il Tt A et Al
-10 dBm J W/’Uk\
-20 dBm
o Ny
-30 dBm /(M J‘Wh M
-40 dBm l“‘mw )
w&whd\‘\ﬁy Ml
-60 dBm
-70 dem o
i |
CF 5.795 GHz 1001 pts Span 80.0 MHz
M‘?\:zzr| Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5. 7773377 GHz -3.47 dBm
D2 M1 1 30.4496 MHz 1.03 de
M3 1 5.789965 GHz 3.23 dBm
) J T

Date: 4.SEP.2023 21:42:33
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Product Notebook Computer
Test Item Occupied Bandwidth Data
Test Mode Transmit (802.11ax-80 MHz)-MIMO
Test Date 2023/09/04
Chain A
Frequency Measurement Level Required Limit
h 1 No. Result
Channel No (MHz) (kHz) (kHz) esu
155 5775 64096 >500 Pass
Chain B
Frequency Measurement Level Required Limit
h 1 No. Result
Channel No (MH?) (kH2) (kH2) esu
155 5775 72567 >500 Pass
Channel 155 (Chain A)
Spectrum [@]
Ref Level 20.00 derm Offset 1.00 dB @ RBW 100 kHz
| Att 30dE  SWT 189.6 ps @ YBW 300 kHz Mode &uto FFT
@ 1Pk View
M1[1] -8.53 dBm
5.743511 GHz
10 dém m3[1] -0.75 dBm
o.dem 1 0750 dB M3 5.799940 GHz
o dem D2 -6.750 dBFmHﬂDﬁL}” = e uh&ﬁm“j
|
-20 dBm ’JJ
-30 dBm I.NW‘ s
-40 dBm )vv(‘ &
qu%‘Ev?pM \"”'Mu MM' 'l'“l“-»wul.vu'wM
-60 dBm
-70 dBm 5
fi |
CF 5.775 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.743511 GHz -8.53 dBm
Dz M1 1 64.096 MHz -0.47 dg
M3 1 5.79994 GHz -0.75 dBm
i ) (T Y]

Date: 4. SEP.2023 22:06:36
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8.  Duty Cycle

8.1. Test Setup

RF Cable

FUT 1

SMA

8.2. Test Procedure

Spectrum

Analyzer

The EUT was setup according to ANSI C63.10 2013; tested according to U-NII test procedure of

KDB789033 for compliance to FCC 47CFR 15.407 requirements.
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8.3.

Test Result of Duty Cycle

Product Notebook Computer
Test [tem Duty Cycle

Test Mode Transmit

Duty Cycle Formula:

Duty Cycle = Ton / (Ton + Toff)

Duty Factor = 10 Log (1/Duty Cycle)

Results:
SISO A
5 GHz band Ton Ton + Toff | Duty Cycle | Duty Factor
(ms) (ms) (%) (dB)
802.11a 2.0800 2.1400 97.20 0.12
802.11ax-20 MHz 3.9750 4.0350 98.51 0.07
802.11ax-40 MHz 3.9750 4.0350 98.51 0.07
802.11ax-80 MHz 3.9600 4.0350 98.14 0.08
802.11ax-160 MHz 3.9750 4.0350 98.51 0.07
802.11 ax-20 MHz (Partial RU) 2.5800 2.6400 97.73 0.10
802.11 ax-40 MHz (Partial RU) 2.5800 2.6300 98.10 0.08
802.11 ax-80 MHz (Partial RU) 2.5800 2.6400 97.73 0.10
802.11 ax-160 MHz (Partial RU) 2.5800 2.6400 97.73 0.10
SISO B
5 GHz band Ton Ton + Toff | Duty Cycle | Duty Factor
(ms) (ms) (%) (dB)
802.11a 2.0700 2.1300 97.18 0.12
802.11ax-20 MHz 3.9750 4.0350 98.51 0.07
802.11ax-40 MHz 3.9750 4.0350 98.51 0.07
802.11ax-80 MHz 3.9750 4.0350 98.51 0.07
802.11ax-160 MHz 3.9600 4.0200 98.51 0.07
802.11 ax-20 MHz (Partial RU) 2.5800 2.6300 98.10 0.08
802.11 ax-40 MHz (Partial RU) 2.5800 2.6400 97.73 0.10
802.11 ax-80 MHz (Partial RU) 2.5800 2.6300 98.10 0.08
802.11 ax-160 MHz (Partial RU) 2.5900 2.6400 98.11 0.08
MIMO
5 GHz band Ton Ton + Toftf | Duty Cycle | Duty Factor
(ms) (ms) (%) (dB)
802.11ax-20 MHz 3.9700 4.0300 98.51 0.07
802.11ax-40 MHz 3.9700 4.0300 98.51 0.07
802.11ax-80 MHz 3.9750 4.0350 98.51 0.07
802.11ax-160 MHz 2.3040 2.3600 97.63 0.10
802.11 ax-20 MHz (Partial RU) 2.5900 2.6400 98.11 0.08
802.11 ax-40 MHz (Partial RU) 2.5900 2.6400 98.11 0.08
802.11 ax-80 MHz (Partial RU) 2.5900 2.6500 97.74 0.10
802.11 ax-160 MHz (Partial RU) 2.6000 2.6500 98.11 0.08
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802.11a-SISO A

802.11ax-20 MHz-SISO A

Spectrum c%n Spectrum :E'
Ref Level 30.00 dem Offset 1.00 dB @ RBW 10 MHz Ref Level 30.00 dBm Offset 1.00 dB @ RBW 10 MHz
o Att 40dB @ SWT  10ms @ VBW 10 MHz lo att 40dB @ SWT  15ms @ VBW 10 MHz
(@ 1Pk View (@ 1Pk View
ML M1[1] 21.73 dBm)| MIL1] 19.76 dBm)|
- o 185000 m: . M1 o= 2.8350 ms|
D2)|1] -0.14 dB| DZ[1i] 0.19"di}
2.08000 ms| 3.9750 m:
10d 10 di
od od
-10d 10d
20d 20d
30d -30d
-40 d 40 di
-50 dl -50 di
-60 d 60d
CF 5.18 GHz 1001 pts 1.0ms/ CF5iscHz To01 pts TEmsl
M:rkgrl Ref | Trc | X-vall | Y-vals | Functif | Function Result | Marker
ype | Re? | Tre value value unction unction Resy Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 1.85 me 2L.73 dBm M1 1 2.835 ms 19.76 dem
p2| M1 1 2,08 ms -0.14 dB
bsl w11 o4 me 505 B p2| M1 1 3.975 ms 0.19 dB
T : = 03| M1 1 4.035 ms 0.02 dB
Date: 17.AUG.2023 12:24:53
© Date: 11.0CT.2023 03:07:17
Spectrum b Spectrum b
Ref Level 30.00 dém _ Offset 1.00 dB8 @ RBW 10 MHz Ref Level 30.00 dém _ Offset 1.00 dB8 @ RBW 10 MHz
lo att 40dB @ SWT  15ms @ VBW 10 MHz lo att 40dB @ SWT  15ms @ VBW 10 MHz
(@ 1Pk View (@ 1Pk View
M1[1] 13.67 dBm)| M1[1] 10.67 dBm)|
204 3.8550 ms 204 2.5650 ms
W 22N D213, 8.8/ D2[1] 2.73 dB)
3.9750 ms hadiirp sy . W o
10 df 10 df
od od
-10d -10d
20d 20d
30d -30d
-40d -40d
-50 di -50 di
60 d 60 d
CF 5.19 GHz 1001 pts 1.5ms/ CF 5.21 GHz 1001 pts 1.5ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 3.855 ms 13.67 dBm ML 1 2.565 ms 10.67 dBm
p2| M1 1 3.975 ms 2.78 dB p2| M1 1 3.96 ms 2.73dp
03| M1 1 4.035 ms 0.11d8 03| M1 1 4.035 ms 0.01 d8
Date: 11.0CT.2023 03:35:56 Date: 11.0CT.2023 04:01:39
Spectrum b
Ref Level 30.00 dém _ Offset 1.00 dB8 @ RBW 10 MHz
lo att 40dB @ SWT  15ms @ VBW 10 MHz
(@ 1Pk View
M1[1] 5.96 dBm)|
y 3.5700 ms
20 D2[1 1.04 dB
3.9750 ms|
BERK: e s T T i e o TSt o ; T o
od
10d
20d
-30d
a0d
-50 di
0d
CF 5.25 GHz 1001 pts 1.5ms/
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 3.57 ms 5.96 dBm
p2| M1 1 3.975 ms 1.04 dB
03| M1 1 4.035 ms 0.09 dB

)

Date: 11.0CT.2023 04:18:40
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802.11a-SISO B

802.11ax-20 MHz-SISO B

Spectrum b Spectrum b
Ref Level 30.00 dBm Offset 1.00 dB @ RBW 10 MHz Ref Level 30.00 dBm Offset 1.00 dB @ RBW 10 MHz
|» Att 40 dB @ SWT 15ms @ VBW 10 MHz |» Att 40 dB @ SWT 15ms @ VBW 10 MHz
[@ 1Pk View ] [@ 1Pk View
mM1[1] 19.88 dBm)| M mM1[1] 20.41 dBm
1 o 930.0 pis| i 3.8550 ms
BT 006 dB| =0 D2[1] 0.00 db|
210700 ms| 3.9750 ms|
10 dl 10 dl
od od
-10 di -10 di
-20 di -20 di
-30 di -30 di
-40 d -40 d
-50 di -50 di
-60 di -60 di
CF 5.18 GHz 1001 pts 1.5ms/ CF 5.18 GHz 1001 pts 1.5ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 930.0 ps. 19.88 dBm M1 1 3.855 ms 20.41 dBm
D02 M1 1 2.07 ms -0.06 dB D02 M1 1 3.975 ms -0.00 dB
D3 M1 1 2.13 ms -0.03 dB D3 M1 1 4.035 ms 0.03 dB
Date: 11.0CT.2023 05:22:49 Date: 11.0CT.2023 05:30:54
Spectrum b Spectrum b
Ref Level 30.00 dBm Offset 1.00 dB @ RBW 10 MHz Ref Level 30.00 dBm Offset 1.00 dB @ RBW 10 MHz
|» Att 40 dB @ SWT 15ms @ VBW 10 MHz |» Att 40 dB @ SWT 15ms @ VBW 10 MHz
@ 1Pk view @ 1Pk view
mM1[1] 13.69 dBm)| mM1[1] 9.87 dBm|
o 3.0450 ms o 3.4350 ms
20 07 2 R2LLl ) 20 D2[1] 3.99 dB
3.9750 ms i B L S ey PP
10 dl 10 dl
od od
-10 di -10 di
-20 di -20 di
-30 di -30 di
-40 d -40 d
-50 di -50 di
-60 di -60 di
CF 5.19 GHz 1001 pts 1.5ms/ CF 5.21 GHz 1001 pts 1.5ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 3.045 ms 13.69 dBm M1 1 3.435 ms 9.87 dBm
D02 M1 1 3.975 ms 3.47 dB D02 M1 1 3.975 ms 3.99 dB
D3 M1 1 4.035 ms 0.04 dB D3 M1 1 4.035 ms 0.03 dB
Date: 11.0CT.2023 05:49:50 Date: 11.0CT.2023 06:00:08
Spectrum b
Ref Level 30.00 dBm Offset 1.00 dB @ RBW 10 MHz
|» Att 40 dB @ SWT 15ms @ VBW 10 MHz
@ 1Pk view
mM1[1] 6.66 dBm)|
o 1.7550 ms
20 D2[1] 2.06 dB)
i o 3.9600 ms|
B v T e 0 Mi({' T S Vo 0 o gy T Y TP o ey e T
od
10d
20 d
-30 di
a0 di
-50 di
60 d
CF 5.25 GHz 1001 pts 1.5ms/
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 1.755 ms 6.66 dBm
D02 M1 1 3.96 ms 2.06 dB
D3 M1 1 4.02 ms 0.12 dB

)

Date: 11.0CT.2023 04:35:02
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802.11ax-20 MHz-MIMO

802.11ax-40 MHz-MIMO

Spectrum c%n Spectrum c%n
Ref Level 30.00 dem Offset 1.00 dB @ RBW 10 MHz Ref Level 30.00 dem Offset 1.00 dB @ RBW 10 MHz
lo att 40de @ SWT  10ms @ VBW 10 MHz lo att 40de @ SWT  10ms @ VBW 10 MHz
[@ 1Pk View [@ 1Pk View
M1 ) M1[1] 21.70 dBm)| M1[1] 14.41 dBm|
- o3 10004 o 400.00 ps|
E D2[1] 0.11 dg| 120, ey s CYRTE) el
3.97000 ms| 3.97000 ms|
1 d 10
0 di
1o d e
_40 d r
Ao a -
-40 d -40 d
-50 df -50 df
-60 df -60 df
CF 5.18 GHz 1001 pts 1.0ms/ CF 5.19 GHz 1001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 210.0 ps 21.70 dBm M1 1 400.0 ps 14.41 dém
02 M1l 1 3.97 ms 0.11de 02 M1l 1 3.97 ms 3.81de
D3| M1 1 4.03 ms -0.00 dB D3| M1 1 4.03 ms -0.04 dB
Date: 17.AUG.2023 12:27:43 Date: 17.AUG.2023 12:30:05
Spectrum c%n Spectrum c%n
Ref Level 30.00 dem Offset 1.00 dB @ RBW 10 MHz Ref Level 30.00 dem Offset 1.00 dB @ RBW 10 MHz
lo att 40de @ SWT  15ms @ VBW 10 MHz lo att 40 de @ SWT 8ms @ VBW 10 MHz
[@ 1Pk View [@ 1Pk View
M1[1] 10.83 dBm)| M1[1] 9.24 dBm)|
204 660.0 ps| 204 2.30400 ms|
D2[1 3.56 dB) D2[1 0.18 dB|
{,lm, fisgbaspel iaghostamand g4 b i RN \ b pat gy e 1 - 2 0ms
10 - B et " = sl Loty ol gk Mhdoiilalipt] s
0 di 0 di
-10 -10 df
20 -20 df
-30 -30 d
-40 d -40 d
50 di -50 df
60 di -60 df
CF 5.21 GHz 1001 pts 1.5ms/ CF 5.25 GHz 1001 pts 800.0 ps/.
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 660.0 ps 10.83 dém M1 1 2.304 ms 9.24 dBm
02 M1l 1 3.975 ms 3.56 d 02 M1l 1 2.304 ms 0.18 d&
D3| M1 1 4.035 ms -0.06 dB D3| M1 1 2,36 ms -0.22 dB

Date: 17.AUG.2023 12:31:21

)|

Date: 17.AUG.2023 12:33:22
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802.11ax-20 MHz (Partial RU)-SISO A

802.11ax-40 MHz (Partial RU)-SISO A

Spectrum o Spectrum o
Ref Level 25.00 dBm Offset 1.00 dB @ RBW 10 MHz Ref Level 25.00 dBm Offset 1.00 dB @ RBW 10 MHz
|» Att 35dE @ SWT 10 ms @ VBW 10 MHz |» Att 35dE @ SWT 10 ms @ VBW 10 MHz
@ 1Pk view @ 1Pk view
20d M1[1] 15.71 dBm 20d e M1[1] 16.31 dBm
03 800.00 ps| . ] , - A iy
g ot
ki P RO P SOPIN OO VI TR UR I I MOt N I D201] ;
oo # g 2.58000 ms|
od od
-10 di -10 di
-20 di -20 di
-30 di -30 di
-40 d -40 d
-50 di -50 di
-60 di -60 di
-70 di -70 di
CF 5.18 GHz 1001 pts 1.0 ms/ CF 5.19 GHz 1001 pts 1.0 ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 800.0 ps. 15.71 dBm M1 1 2.24 ms 16.31 dBm
D02 M1 1 2.58 ms -6.74 dB D02 M1 1 2.58 ms -0.40 dB
D3 M1 1 2.64 ms 0.02 dB D3 M1 1 2.63 ms -0.07 dB

)

Date: 12.0CT.2023 20:21:53

802.11ax-80 MHz (Partial RU)-SISO A

)

Date: 12.0CT.2023 20:46:15

802.11ax-160 MHz (Partial RU)-SISO A

Spectrum o Spectrum o
Ref Level 25.00 dBm Offset 1.00 dB @ RBW 10 MHz Ref Level 25.00 dBm Offset 1.00 dB @ RBW 10 MHz
|» Att 35dE @ SWT 10 ms @ VBW 10 MHz |» Att 35dE @ SWT 10 ms @ VBW 10 MHz
@ 1Pk view @ 1Pk view
20d M1[1] 10.54 dBm 20d M1[1] 4.44 dBm)|
2.00000 ms| 80.00 ps
——— Mq \ bl o8 e LM}@W‘W I P Aot SRR 104 D2[1] -0.69 dB|
" G
2.58000 IR Y st s bttt AN
od d
-10 di 10 di
-20 di 20 df
-30 di 30 di
-40 d -40 d
-50 di -50 di
-60 d -60 di
-70 di -70 di
CF 5.21 GHz 1001 pts 1.0 ms/ CF 5.25 GHz 1001 pts 1.0 ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 2.0ms 10.54 dBm M1 1 80.0 ps 4.44 dBm
D02 M1 1 2.58 ms 2.10 dB D02 M1 1 2.58 ms -0.69 dB
D3 M1 1 2.64 ms 0.01 dB D3 M1 1 2.64 ms 0.09 dB

)

Date: 12.0CT.2023 20:49:43

)

Date: 12.0CT.2023 20:52:35
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802.11ax-20 MHz (Partial RU)-SISO B

802.11ax-40 MHz (Partial RU)-SISO B

Spectrum o Spectrum o
Ref Level 25.00 dBm Offset 1.00 dB @ RBW 10 MHz Ref Level 25.00 dBm Offset 1.00 dB @ RBW 10 MHz
|» Att 35dE @ SWT 10 ms @ VBW 10 MHz |» Att 35dE @ SWT 10 ms @ VBW 10 MHz
@ 1Pk view @ 1Pk view
s : i I P e
- I | | par) | 7432 d8 il I AT SR bbbt hasitbspasthosbn bR
Y BN XTI YT VA RO PSP PO PR TV N N 10 558000 lns
o odi
-1/ -10 di
-2d|di -20 di
-30)di -30 di
-40 d -40 d
-50 di -50 di
-60 di -60 di
-70 di -70 di
CF 5.18 GHz 1001 pts 1.0 ms/ CF 5.19 GHz 1001 pts 1.0 ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 340.0 ps. 15.49 dBm M1 1 1.83 ms 13.79 dBm
D02 M1 1 2.58 ms -7.32 dB D02 M1 1 2.58 ms 1.33 dB
D3 M1 1 2.63 ms -0.24 dB D3 M1 1 2.64 ms -0.02 dB

)

Date: 12.0CT.2023 21:01:33

802.11ax-80 MHz (Partial RU)-SISO B

)

Date: 12.0CT.2023 21:01:06

802.11ax-160 MHz (Partial RU)-SISO B

Spectrum o Spectrum o
Ref Level 25.00 dBm Offset 1.00 dB @ RBW 10 MHz Ref Level 25.00 dBm Offset 1.00 dB @ RBW 10 MHz
|» Att 35dE @ SWT 10 ms @ VBW 10 MHz |» Att 35dE @ SWT 10 ms @ VBW 10 MHz
@ 1Pk view @ 1Pk view
20d M1[1] 9.11 dBm| 20d M1[1] 6.34 dBm)|
810.00 ps| 1.98000 ms|
LS IR LY VW ¥ betbktarh oA A g ”&\Mﬁ:&, 10 di . D21 -0.72 dgy
: SR STV, [PRTRITTY PN FPTYOY W“Wi st bAoA AR T
od od
-10 di -10 di
-20 di -20 di
-30 di -30 di
-40 d -40 d
-50 di -50 di
-60 d -60 di
-70 di -70 di
CF 5.21 GHz 1001 pts 1.0 ms/ CF 5.25 GHz 1001 pts 1.0 ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 810.0 ps. 9.11 dBm M1 1 1.98 ms 6.34 dBm
D02 M1 1 2.58 ms 0.66 dB D02 M1 1 2.59 ms -0.72 dB
D3 M1 1 2.63 ms -0.01 dB D3 M1 1 2.64 ms -0.04 dB

)

Date: 12.0CT.2023 21:00:41

)

Date: 12.0CT.2023 21:00:17
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